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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio monitoring_center Testing

Center (SRTC).

The test results relate only to individual items of the samples which have been tested.

1.2 Information about the testing laboratory

Company: The State Radio monitoring center Testing Center (SRTC)
Address: 15th Building, No.30 Shixing Street, Shijingshan District
City: Beijing

Country or Region: | P.R.China

Contacted person: | liyjia

Tel:

+86 10 5799 6181

Fax:

+86 10 5799 6288

Email:

livjiaf(@srtc.org.cn

1.3 Applicant’s details

Company: Hisense International Co., Ltd.

Address: Floor 22, Hisense Tower, 17 Donghai Xi Road, Qingdao, 266071,
China

City: Qingdao

Country or Region: P.R.China

Grantee Code: 2ADOB

Contacted person: Zhang Kelin

Tel:

86-532-55753242

Fax:

Email:

zhangkelin@hisense.com

1.4 Manufacturer’s details

Company: Hisense Communications Co., Ltd.

Address: 218 Qianwangang Road, Economic & Technological Development
Zone, Qingdao, Shandong Province, P.R. China

City: Qingdao

Country or Region: P.R.China

Contacted person: Li Xin

Tel:

86-532-55755993

Fax:

Email:

linxin12@hisense.com

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288
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No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2017.04.27

Testing Start Date: 2017.04.27

Testing End Date: 2017.10.24
Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 38
Maximum Extreme 55 80
Minimum Extreme -10
Normal Supply Voltage (V d.c.): 3.80

Maximum Extreme Supply Voltage (V d.c.): 4.35

Minimum Extreme Supply Voltage (V d.c.): 3.50

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288
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No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

2 DESCRIPTION OF THE EQUIPMENT UNDER TEST

2.1 Final Equipment Build Status

LTE Band 2:
Tx:1850~1910MHz Rx:1930~1990MHz
LTE Band 4:
B — Tx:1710~1755MHz Rx:2110~2155MHz
quency Rang LTE Band 5:
Tx:825~850MHz Rx:870~900MHz
LTE Band 7:
Tx:2500~2570MHz Rx:2620~2690MHz
. QPSK
Modulation Type 16QAM
Duplex Mode FDD
Antenna Type Fixed Internal
Power Supply Battery or Charger
HW Version V1.00
SW Version L1402.6.02.02.MXO05
IMEI 863721030069535

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288
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2.2 Summary table.

FCC Frequency Output Frequency | Emission Emission | Communication
Rule Range(MHz) Power(W) | Tolerance | Designator | Bandwidth Type
Part (MHz)
GSM
1 824.2-848.8 1.12 0.016 300KGXW -—- GPRS 850
824.2-848.8 0.93 0.018 300KG7TW - EGPRS850
VAR 1850.2-1909.8 0.46 0.016 300KGXW -—- GPRS 1900
1850.2-1909.8 0.39 0.018 300KG7TW -—- EGPRS1900
WCDMA
1 826.4-846.6 0.25 0.015 AMS0FOW -—- WCDMA
826.4-846.6 0.19 0.018 4AMS0FOW --- HSDPA/UPA
VAR 1852.4-1907.6 0.18 0.016 AMS0FOW -—- WCDMA
1852.4-1907.6 0.17 0.018 4AMS0FOW --- HSDPA/UPA
LTE BAND2
1850.7-1909.3 0.22 0.005 1M40G7D 1.4M QPSK
1850.7-1909.3 0.17 0.005 1M40D7W 1.4M 16QAM
1851.5-1908.5 0.20 0.005 3M00G7D 3M QPSK
1851.5-1908.5 0.16 0.005 3M00D7W 3M 16QAM
1852.5-1907.5 0.21 0.005 SM00G7D SM QPSK
2AE 1852.5-1907.5 0.16 0.005 SMO0D7W M 16QAM
1855-1905 0.21 0.005 10M0G7D 10M QPSK
1855-1905 0.16 0.005 10MOD7W 10M 16QAM
1857.5-1902.5 0.21 0.005 15M0G7D 15M QPSK
1857.5-1902.5 0.16 0.005 15SMOD7W 15M 16QAM
1860-1900 0.21 0.005 20M0G7D 20M QPSK
1860-1900 0.16 0.005 20M0OD7W 20M 16QAM
LTE BAND4
1710.7-1754.3 0.18 0.005 1M40G7D 1.4M QPSK
1710.7-1754.3 0.14 0.005 1M40D7W 1.4M 16QAM
1711.5-1753.5 0.17 0.005 3M00G7D 3M QPSK
1711.5-1753.5 0.13 0.005 3MO0D7W 3M 16QAM
1712.5-1752.5 0.18 0.005 SM00G7D M QPSK
7L 1712.5-1752.5 0.14 0.005 SM00D7W SM 16QAM
1715-1750 0.18 0.005 10MO0G7D 10M QPSK
1715-1750 0.14 0.005 10MOD7W 10M 16QAM
1717.5-1747.5 0.18 0.005 15M0G7D 15M QPSK
1717.5-1747.5 0.14 0.005 15SMOD7W 15M 16QAM
1720-1745 0.18 0.005 20M0G7D 20M QPSK
1720-1745 0.14 0.005 20M0D7W 20M 16QAM
LTE BAND7
»7B 2502.5-2567.5 0.21 0.005 SM00G7D SM QPSK
2502.5-2567.5 0.16 0.005 SM00D7W SM 16QAM
The State Radio_monitoring_center Testing Center (SRTC) Page number: 5 of 956
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2505-2565 0.21 0.005 10MO0G7D 10M QPSK
2505-2565 0.16 0.005 10MOD7W 10M 16QAM

2507.5-2562.5 0.21 0.005 15M0G7D 15M QPSK
2507.5-2562.5 0.16 0.005 I5SMOD7W 15M 16QAM

2510-2560 0.22 0.005 20M0G7D 20M QPSK
2510-2560 0.16 0.005 20MOD7W 20M 16QAM

LTE BANDS

22H 824.7-848.3 0.08 0.005 1M40G7D 1.4M QPSK
824.7-848.3 0.06 0.005 IM40D7W 1.4M 16QAM

825.5-847.5 0.08 0.005 3M00G7D 3M QPSK
825.5-847.5 0.06 0.005 3MOOD7W 3M 16QAM

826.5-846.5 0.07 0.005 SM00G7D M QPSK
826.5-846.5 0.06 0.005 SMO0OD7W M 16QAM

829-844 0.05 0.005 10MOG7D 10M QPSK
829-844 0.04 0.005 10MOD7W 10M 16QAM

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288
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2.3 Support Equipment

The following support equipment was used to exercise the EUT during testing:

Equipment Battery

Manufacturer TMB

Model Number LIW38238

Serial Number -——

Equipment Battery

Manufacturer VEKEN

Model Number LIW38238

Serial Number —

As the information described above, there are one models of battery manufactured by two companies.
The relevant tests have been performed in order to verify in which combination case (EUT exercised
by one models of battery manufactured by two companies) the EUT would have the worst features.
So all the tests shown in this test report are performed when the EUT exercised by the battery 1
manufactured by TMB

The State Radio_monitoring_center Testing Center (SRTC) Page number: 7 of 956
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3 REFERENCE SPECIFICATION

Specificatio
Version Title
n
2.1046 July 7, 1998 Measurements required: RF power output.
2.1049 July 7, 1998 Measurements required: Occupied bandwidth.
5 1051 July 7, 1998 Measurements required: Spurious emissions at antenna
terminals.
2.1053 July 7, 1998 Measurements required: Field strength of spurious radiation.
2.1055 Dec. 9, 2003 Measurements required: Frequency stability.
22.355 Oct. 17, 1996 Frequency tolerance.
22913 Dec. 15, 2004 Effective radiated power limits.
22917 Dec. 17, 2002 Emission limitations for cellular equipment.
24.232 May 2, 2008 Power and antenna height limits.
24.235/27.54 N/A Frequency stability.
24.238 Dec. 17, 2002 Emission limitations for Broadband PCS equipment.
27.50 Apr. 7, 1997 Power limits and duty cycle.
27.53 Apr. 7, 1997 Emission limits.

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288
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4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning

Test result shows that the requirements of the relevant specification

PASS have been met.
Test result shows that the requirements of the relevant specification
FAIL
have not been met.
N/T Test case is not tested.
NTNV Nominal voltage, Normal Temperature
HV High voltage, Normal Temperature
LV Low voltage, Normal Temperature

HTHV high voltage, High Temperature

LTHV High voltage, Low Temperature

HTLV Low voltage, High Temperature

LTLV Low voltage, Low Temperature

The State Radio_monitoring_center Testing Center (SRTC) Page number: 9 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288 20170915V1.1.0
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5 RESULT SUMMARY

The following table summarizes the test results obtained.

No. Test case FCC reference Verdict

1 RF Power Output 2.1046 Pass

Effective Radiated Power and
2 22.913(a)/24.232(c) /27.50(d)(4) Pass

Effective Isotropic Radiated Power

3 Occupied Bandwidth 2.1049/27.53(h)(1) Pass
4 Peak-Average Ratio 27.50(d)(5) Pass
5 Emission Bandwidth 22.917(b)/24.238(b) Pass
. o . 2.1051/22.917(a)/24.238(a)/
6 Spurious Emissions at antenna terminals Pass
27.53(h)
2.1051/22.917(a)/24.238(a)/
7 Band Edges Compliance Pass
27.53(h)
8 Frequency Stability 2.1055/22.355/24.235/27.54 Pass

. . o 2.1053/22.917(a)/24.238(a)/
9 Radiated Spurious Emissions Pass
27.53(h), 27.53(g)

This Test Report Is Issued by: Checked by:
Mr. Peng Zhen % % — Ms. Liu Jia /;_kfj/‘ !"
Tested by: Issued date:
Mr. Jiang Shuo
74 2017.10.25
The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 956
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6 TEST RESULT

6.1 RF Power Output-FCC Part 2.1046

Ambient condition:

Temperature Relative humidity Pressure
23°C 42% 101.9kPa
Test Setup:
RF output
EUT LTE Mobile Station Tester

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell signal
of the testing equipment will be decreased until the output power of the EUT reach a maximum value.
Then the test data can be read at the tester screen. The loss between RF output port of the EUT and
the input port of the tester will be taken into consideration.

Limits <30dBm

The State Radio_monitoring_center Testing Center (SRTC) Page number: 11 of 956
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6.2 Effective Radiated Power-FCC Part 22.913(a)/24.232(c)/27.50(d)(4)

Ambient condition:

Temperature Relative humidity Pressure

20.8°C 36.5% 100.9kPa

Test setup:

o

{

O

1< i

q I Receiving Antenna

g

a

Yvvvy
Step 1
Sigral
SA Substitute Generstor
Artenna

5 =]
in Hr i R

5 | B
i1 5 eceiving Antenna

=

i
5 ) S
£ ﬁl
i AL

Step 2
The State Radio_monitoring_center Testing Center (SRTC) Page number: 12 of 956
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Test procedure:

The measurements procedures in TIA-603C-2004 are used.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4 meters high
non-conductive table at a 3 meters test distance from the test receive antenna. A receiving antenna
was placed on the antenna mast 3 meters from the EUT. The height of receiving antenna is 2.4m and
varies in certain range to find the maximum power value. A radio link shall be established between
EUT and Tester. The output power of the cell signal of the tester will be decreased until the output
power of the EUT reach a maximum value. A peak detector is used and RBW is set to 3MHz. Then
the height of receive antenna shall be moved from 1 to 4 meters, and the antenna shall be performed
under horizontal and vertical polarization. The turn table shall be rotated from 0 to 360 degrees for
detecting the maximum power value on spectrum analyzer or receiver. And the maximum value of
the receiver should be recorded as (Pr).

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in place of the
EUT. The log-periodic antenna will be driven by a signal generator. To repeat the same procedure as
stepl and the level of signal generator will be adjusted till the same power value on the spectrum
analyzer or receiver. The ERP/EIRP of the EUT can be calculated through the level of the signal
generator, cable loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of the signal
generator output until the value of the receiver reach the previously recorded (Pr). The power of
signal source (Pmea) is recorded. The test should be performed by rotating the test item and adjusting
the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path loss” is the
cable loss between the Signal Source with the Substitution Antenna (Pca) and the Substitution
Antenna Gain (Ga).

The measurement results are obtained as described below:
Power (EIRP) = Pmea+ Pca+ Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15dB) and
known input power. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP =
EIRP —2.15 (dB).

Limits <30dBm

The State Radio_monitoring_center Testing Center (SRTC) Page number: 13 of 956
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6.3 Occupied Bandwidth-FCC Part 2.1049/27.53(h)(1)

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

LTE Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell signal
of the testing equipment will be decreased until the output power of the EUT reach a maximum value.
The occupied bandwidth is measured using spectrum analyzer. RBW is set to 30kHz on spectrum
analyzer. The bandwidth of 99% power can be read on spectrum analyzer.

The measurement will be conducted at three channels (Bottom, middle and top channels of LTE
band )

Limits: No specific occupied bandwidth requirements in part 2.1049

The State Radio_monitoring_center Testing Center (SRTC) Page number: 14 of 956
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6.4 Emission Bandwidth-FCC Part 22.917(b)/24.238(b)

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

GSM Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell signal
of the testing equipment will be decreased until the output power of the EUT reach a maximum value.
The emission bandwidth is measured using spectrum analyzer. RBW is set to 3kHz on spectrum
analyzer. The bandwidth of -26dB transmitter power can be read on spectrum analyzer.

Limits: No specific emission bandwidth requirements in part 22.917(b)

The State Radio_monitoring_center Testing Center (SRTC) Page number: 15 of 956
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6.5 Peak-Average Ratio -FCC Part 27.50(d)(5)

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

LTE Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell signal
of the testing equipment will be decreased until the output power of the EUT reach a maximum value.
The Peak-Average Ratio is measured using spectrum analyzer. RBW is set to 30kHz on spectrum
analyzer. The Peak-Average Ratio can be read on spectrum analyzer.

Limits | <13dB

The State Radio_monitoring_center Testing Center (SRTC) Page number: 16 of 956
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6.6 Spurious Emissions at antenna terminal-FCC Part 2.1051/22.917(a)/24.238(a)/
27.53(h)

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

LTE Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell signal
of the testing equipment will be decreased until the output power of the EUT reach a maximum value.
The measurement is carried out using a spectrum analyzer. The spectrum analyzer scans from
30MHz to 26GHz (higher than the 10th harmonic of the carrier). The peak detector is used and RBW
is set to IMHz on spectrum analyzer.

Limits <-13dBm

The State Radio_monitoring_center Testing Center (SRTC) Page number: 17 of 956
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6.7 Band Edges Compliance-FCC Part 2.1051/22.917(a)/24.238(a)/27.53(h)

Ambient condition:

Temperature Relative humidity Pressure
23°C 42% 101.9kPa

Test Setup:

LTE Mobile Station Tester

EUT RF output Power
Splitter

Spectrum Analyzer

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell signal
of the testing equipment will be decreased until the output power of the EUT reach a maximum value.
The measurement is carried out using a spectrum analyzer. The peak detector is used and RBW is set
to at least 1% of the emission bandwidth on spectrum analyzer.

Limits <-13dBm

The State Radio_monitoring_center Testing Center (SRTC) Page number: 18 of 956
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6.8 Frequency Stability-FCC Part 2.1055/22.355/24.235/27.54

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test setup:

Climate Chamber

EUT LTE Mobile Station Tester

DC
Power Supply

Test Procedure:

A radio link shall be established between EUT and Tester. The tester will sample the transmitter RF
output signal and measure its frequency. The temperature inside the climate chamber is varied from
-30 to +50°C in 10°C step size, and also the DC power supply voltage to the EUT is varied from LV
to HV. The measurement will be conducted at three channels (Bottom, middle and top channels ).

Limits: No specific frequency stability requirements in part 2.1055 and part 22.355.
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6.9 Radiated Spurious Emissions-FCC Part 2.1053/22.917(a)/24.238(a)/27.53(h),
27.53(9g)

Ambient condition:

Temperature Relative humidity Pressure

20.8°C 36.5% 100.9kPa

Test Setup:

SA

Receiving Antenna

Fiter Amplifier

Altenuator

Step 1
Signal
SA Substitute Generator
Artenna
B P P
1=m y | 1 "] I I
: DIT D
& § Receiving Antenna
3
=
B ﬁl A Ca—a)
c yvy
Step 2
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Test procedure:

The measurements procedures in TIA-603C-2004 are used.

The spectrum was scanned from 30MHz to the 10th harmonic of the highest frequency generated
within the equipment.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4 meter high
non-conductive table at a 3 meter test distance from the test receive antenna. A receiving antenna was
placed on the antenna mast 3 meters from the EUT. The height of receiving antenna is 2.4m and
varies in certain range to find the maximum power value. A radio link shall be established between
EUT and Tester. The output power of the cell signal of the tester will be decreased until the output
power of the EUT reach a maximum value. The measurement is carried out using a spectrum
analyzer or receiver. The spectrum analyzer scans from 30MHz to 26GHz (higher than the 10th
harmonic of the carrier). The peak detector is used and RBW is set to IMHz on spectrum analyzer.
Then the antenna height and turn table rotation is adjusted till the maximum power value is founded
on spectrum analyzer or receiver. A notch filter is necessary in the band near to the carrier frequency.
A high pass filter is needed to avoid the distortion of the testing equipment in the band above the
carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in place of the
EUT. The log-periodic antenna will be driven by a signal generator and the level will be adjusted till
the same power value on the spectrum analyzer or receiver. The level of the spurious emissions can
be calculated through the level of the signal generator, cable loss, the gain of the substitution antenna
and the reading of the spectrum analyzer or receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of the signal
generator output until the value of the receiver reach the previously recorded (Pr). The power of
signal source (Pmea) is recorded. The test should be performed by rotating the test item and adjusting
the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path loss” is the
cable loss between the Signal Source with the Substitution Antenna (Pca) and the Substitution
Antenna Gain (Ga).

Calculation procedure:
The data of cable loss and antenna gain has been calibrated in full testing frequency range before the
testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and antenna
gain. The basic equation with a sample calculation is as followed:

Power(EIRP) = Pmea+ Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15dB) and
known input power. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP =
EIRP —2.15 (dB).
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Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an antenna gain of

11dB are added.
P=Pmea+Pcat+Ga=(-20dBm)+(-30dB)+(11dB)=-39dBm
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7 MEASUREMENT UNCERTAINTIES

ltems Uncertainty
RF Power Output U=0.6 dB
Occupied Bandwidth 3kHz
9kHz~2GHz U=1.2dB
) . 2G~3.6GHz U=1.4dB
Spurious Emissions
3.6G~8GHz U=2.2dB
8G~12.75GHz U=2.7dB
Band Edges Compliance 1.2dB
Frequency Stability U=48 Hz
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8 TEST EQUIPMENTS
No. Name/Model Manufacturer Serial Number CaIibIS\;i;)en Sl
1 Mobile Station Tester SP8010B E0095 2017.09.24
2 Spec tlju 9n(”)12A0111\alyzer Agilent MY48010771 2017.08.20
3 DC Power Supply E3645A Agilent MY43007648 2017.08.20
4 Power Splitter 11850C Agilent 19632 2017.08.20
5 Tempergg;z;’hamber ESPEC 92013758 2017.08.20
& | Fully-Ancchoic Chamber | FRANKONIA | o] o
7 Diameter:lm HD e e
| e | wewo | e | e
9 ﬁi?gﬁi"ﬁgﬁiﬁfﬁﬂa R&S 100030 2017.08.20
10 HL562 Ultra log antenna R&S 100016 2017.08.20
11 3160-09 Receive antenna SCHWARZ-BECK 002058-002 2017.08.20
12 ESI 40 EMI test receiver R&S 100015 2017.08.20
13 Radio tester CMU 200 114667 2017.08.20
14 Spectrum Analyzer FSV40 101065 2017.08.20
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APPENDIX A — TEST DATA OF CONDUCTED EMISSION

Please refer to the attachment.

APPENDIX B — TEST DATA OF RADIATED EMISSION

Please refer to the attachment.

APPENDIX C — TEST SETUP

Please refer to the attachment.
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APPENDIX A — TEST DATA OF CONDUCTED EMISSION

Appendix Test Setup
1 RF Power Output-FCC Part 2.1046
Test result:
. RF Power Output
Carier oo nnel RB RB (dBm)
Band | frequency (Low) BW | give | Offset
(MHz) QPSK 16-QAM
1 0 20.8 19.7
1 5 20.7 19.7
2 1850.7 18607 1.4 3 > 205 20.0
6 0 19.6 18.7
. RF Power Output
Carrier | o annel RB | RB (dBm)
Band | frequency (Mid) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 20.5 19.7
1 5 20.6 19.7
2 1880 18900 1.4 3 > 207 196
6 0 19.5 18.6
. RF Power Output
Carrier | o onnel RB | RB (dBm)
Band | frequency (High) BW 1 Size | Offset
(MHz) QPSK 16-QAM
1 0 20.7 19.7
1 5 20.8 19.7
2 1909.3 19193 1.4 3 ) 20.7 19.7
6 0 19.7 18.5
. RF Power Output
Carrier | oo nnel RB | RB (dBm)
Band | frequency (Low) BW | gize | Offset
(MHz) QPSK 16-QAM
1 0 20.8 20.2
1 14 20.6 20.2
2 1851.5 18615 3 2 1 198 19.0
15 0 19.7 18.9
. RF Power Output
Carrier oo nnel RB RB (dBm)
Band | frequency | G4 BW | Size | Offset
(MHz) QPSK 16-QAM
1 0 20.5 19.7
1 14 20.6 19.6
2 1880 18900 3 g 1 196 18.6
15 0 19.6 18.0
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: RF Power Output
Carrier | o annel RB RB (dBm)
Band fr?ﬁnu:n)cy High) | BW | size | Offset aPs Q
z PSK 16-QAM
1 0 20.7 19.8
1 14 20.8 19.7
2 1908.5 19185 3 . 1 0.8 187
15 0 19.7 18.7
: RF Power Output
Camier (o o nnel RB | RB (dBm)
Band fr?ﬁnu:n)cy Low) | BW| size | Offset
z QPSK 16-QAM
1 0 20.9 19.7
1 24 20.7 19.7
2 1852.5 18625 5 B 6 19.8 18.9
25 0 19.7 13.8
: RF Power Output
Carrier | o annel RB | RB (dBm)
Band fr?ﬁﬂuﬁn)cy (Mid) BW Size | Offset
z QPSK 16-QAM
1 0 20.6 19.9
1 24 20.6 19.8
2 1880 18900 5 > < 0.6 18.8
25 0 19.6 18.7
. RF Power Output
Carrier | oo nnel RB RB (dBm)
Band fl’?;\}/lu:n)cy (High) BW Size | Offset
z QPSK 16-QAM
. 0 207 19.7
1 24 20.8 19.7
2 1907.5 19175 5 T o 19.7 18.7
25 0 19.7 18.7
. RF Power Output
Carrier oo nnel RB RB (dBm)
Band fre(ﬁﬂu:n)cy Low) | BW | size | Offset
z QPSK 16-QAM
1 0 21.0 20.3
1 49 20.6 20.3
2 1855 18650 10 o > 10.7 18.8
50 0 19.7 18.8
: RF Power Output
Carier oo nnel RB RB (dBm)
Band | frequency | G4 BW | size | Offset
(MHz) QPSK 16-QAM
2 1880 18900 10 1 0 20.6 19.8
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1 49 20.6 19.7
24 12 19.6 18.7
50 0 19.6 18.7
. RF Power Output
Carrier | o onnel RB | RB (dBm)
Band fr?ﬁﬂuﬁn)cy (High) BW Size | Offset
z QPSK 16-QAM
1 0 20.7 19.8
1 49 20.8 19.8
2 1905 19150 10 A B 19.7 18.7
50 0 19.7 18.7
. RF Power Output
Carrier oo nnel RB RB (dBm)
Band fr%c\}/Iu:n)cy (Low) BW e | O]
z QPSK 16-QAM
1 0 21.1 20.4
1 74 20.7 203
2 1857.5 18675 15 20 T 197 18.9
75 0 19.9 18.9
: RF Power Output
Carier oo nnel RB RB (dBm)
Band fre(ﬁﬂu:n)cy Mid) | BW | size | Offset
z QPSK 16-QAM
1 0 20.7 19.9
1 74 20.7 19.8
2 1880 18900 15 20 1 196 18.7
75 0 19.8 18.8
: RF Power Output
Carrier | o annel RB RB (dBm)
Band fr?ﬁnu:n)cy High) | BY | size | Offset
z QPSK 16-QAM
1 0 20.7 20.1
1 74 20.9 20.1
2 1902.5 19125 15 20 5 197 18.7
75 0 19.8 18.7
: RF Power Output
Carrier | o annel RB | RB (dBm)
Zeliie fr?ﬁﬂu: n)cy (Low) BW1 size | Offset
z QPSK 16-QAM
1 0 21.1 203
1 99 20.8 20.0
2 1860 18700 20 =0 25 198 18.8
100 0 19.8 18.9
Band Carrier | Channel | BW RB RB RF Power Output
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frequency | (Mid) Size | Offset (dBm)
(MHz)
QPSK 16-QAM
1 0 20.9 20.1
1 99 20.8 19.9
2 1880 18900 20 50 55 196 18.7
100 0 19.7 18.7
. RF Power Output
Carrier | o onnel RB | RB (dBm)
Band fr?lc\}/Iul-?n)cy (High) BW Size | Offset
z QPSK 16-QAM
1 0 20.6 20.2
1 99 20.8 20.2
2 1900 19100 20 =0 5 19.7 18.6
100 0 19.6 18.6
. RF Power Output
Carrier | oo nnel RB RB (dBm)
Band fl’?;\}/lu:n)cy (Low) BW Size | Offset
7 QPSK 16-QAM
1 0 20.8 19.9
1 5 20.8 19.9
4 1710.7 19957 1.4 3 5 20.8 19.6
6 0 19.8 18.7
: RF Power Output
Carier oo nnel RB RB (dBm)
Band fre(ﬁﬂu:n)cy Mid) | BW | size | Offset
7 QPSK 16-QAM
1 0 20.8 19.9
1 5 20.7 19.9
4 1732.5 20175 1.4 3 > 208 19.8
6 0 19.8 18.8
: RF Power Output
Carrier | o annel RB RB (dBm)
Band fr?ﬁnu:n)cy High) | BY | size | Offset
z QPSK 16-QAM
1 0 20.2 19.2
1 5 20.1 19.2
4 1754.3 20393 1.4 3 5 20.1 19.2
6 0 19.1 17.9
: RF Power Output
Camier (o o nnel RB | RB (dBm)
Band | frequency | " iy ™ | BW | oo | Offset
(MHz) QPSK 16-QAM
4 1711.5 19965 3 1 0 20.1 19.9
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1 14 20.2 19.8
3 4 19.3 18.5
15 0 19.3 18.3
. RF Power Output
Carrier | o onnel RB | RB (dBm)
Band fr?ﬁﬂuﬁn)cy (Mid) BW Size | Offset
z QPSK 16-QAM
1 0 20.2 19.3
1 14 20.1 19.3
4 1732.5 20175 3 2 4 19.2 18.2
15 0 19.2 18.1
. RF Power Output
Carrier oo nnel RB RB (dBm)
Band fre(ﬁﬂu:n)cy High) | BW | size | Offset
7 QPSK 16-QAM
1 0 20.7 19.8
1 14 20.5 19.8
4 1753.5 20385 3 2 4 19.8 18.8
15 0 19.7 18.8
: RF Power Output
Carier oo nnel RB RB (dBm)
Band fre(ﬁﬂu:n)cy Low) | BW | size | Offset
7 QPSK 16-QAM
1 0 20.9 19.9
1 24 20.8 19.9
4 17125 19975 5 T 5 19.9 18.9
25 0 19.9 18.9
: RF Power Output
Carrier | o annel RB RB (dBm)
Band fr?ﬁﬂu:n)cy (Mid) BW Size | Offset
z QPSK 16-QAM
1 0 20.9 20.2
1 24 20.8 20.1
4 1732.5 20175 5 P s 199 18.9
25 0 19.9 18.8
: RF Power Output
Carrier | o annel RB | RB (dBm)
Band fr?ﬁﬂuﬁn)cy (High) BW Size | Offset
z QPSK 16-QAM
1 0 20.8 19.8
1 24 20.7 19.8
4 1752.5 20375 5 5 P 198 18.7
25 0 19.7 18.7
Band | Carrier | Channel | BW | RB RB RF Power Output
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frequency | (Low) Size | Offset (dBm)
(MHz)
QPSK 16-QAM
. 0 20.9 20.7
1 49 20.9 20.5
4 1715 20000 10 24 12 20.0 19.0
50 0 20.0 18.9
. RF Power Output
Carrier | o onnel RB | RB (dBm)
Band fr?lc\]/lul-?n)cy (Mid) BW Size | Offset
z QPSK 16-QAM
1 0 21.0 20.1
1 49 20.9 20.1
4 1732.5 20175 10 34 B 19.9 19.0
50 0 19.9 18.9
. RF Power Output
Carrier | oo nnel RB RB (dBm)
Band fre(ﬁﬂ“ﬁ”)cy High) | BY | size | Offset
7 QPSK 16-QAM
1 0 20.9 20.0
1 49 20.7 19.8
4 1750 20350 10 34 B 19.8 18.7
50 0 19.8 18.8
: RF Power Output
Carier oo nnel RB RB (dBm)
Band fre(ﬁﬂu:n)cy Low) | BW | size | Offset
7 QPSK 16-QAM
1 0 21.0 20.7
1 74 20.9 20.5
4 1717.5 20025 15 20 T 19.9 19.0
75 0 20.0 19.0
: RF Power Output
Carrier | o annel RB RB (dBm)
Band fr?ﬁﬂu:n)cy (Mid) BW Size | Offset
z QPSK 16-QAM
1 0 21.0 20.1
1 74 20.9 20.1
4 1732.5 20175 15 20 T 199 19.0
75 0 20.0 18.9
: RF Power Output
Camier (o o nnel RB | RB (dBm)
Band | frequency (High) BW Size | Offset
(MHz) QPSK 16-QAM
4 1747.5 20325 15 1 0 20.9 20.5
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1 74 20.8 20.2
40 18 19.8 18.8
75 0 19.9 18.8
. RF Power Output
Band frgc?urx(r:y Otz BW RB RB (dBm)
(Low) Size | Offset
(MHz) QPSK 16-QAM
1 0 21.1 20.3
1 99 20.7 20.2
4 1720 20050 20 =0 25 19.9 18.9
100 0 20.0 19.0
, RF Power Output
Band frgasgﬁz: ENTE BW RB RS (dBm)
dueney | (mid) Size | Offset
(MHz) QPSK 16-QAM
1 0 21.1 20.2
1 99 21.0 20.2
4 1732.5 20175 20 50 75 19.9 18.9
100 0 19.9 18.9
: RF Power Output
Band frgasgﬁz: AEIC BW RB RB (dBm)
q Y| (High) Size | Offset
(MHz) QPSK 16-QAM
1 0 20.9 20.6
1 99 20.7 20.3
4 1745 20300 20 50 5 198 18.8
100 0 19.8 18.8
: RF Power Output
Band frgc?l:x::y CUENIE BW RB RS (dBm)
(Low) Size | Offset
(MHz) QPSK 16-QAM
1 0 22.5 18.6
1 5 19.5 18.6
5 824.7 20407 1.4 3 > 196 18.8
6 0 18.5 17.6
: RF Power Output
Band frg Juency | Channel | g, | RB | RB (dBm)
quUency | mid) Size | Offset
(MHz) QPSK 16-QAM
1 0 19.5 18.6
1 5 19.5 18.6
5 836.5 20525 1.4 3 2 196 18.5
6 0 18.5 17.5
Band Carrier | Channel | BW RB RB RF Power Output
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frequency | (High) Size | Offset (dBm)
(MHz)
QPSK 16-QAM
1 0 19.5 18.7
1 5 19.6 18.7
5 848.3 20643 1.4 3 > 19.7 18.7
6 0 18.5 17.4
. RF Power Output
Band frg;:(ralﬁz:y EE | oo | X8 1 X (dBm)
(Low) Size | Offset
(MHz) QPSK 16-QAM
1 0 19.5 19.0
1 14 19.4 19.0
5 825.5 20415 3 g 1 185 177
15 0 18.5 17.6
. RF Power Output
Band frgc?L:(ralﬁE:y CETE | gy || N2 RB (dBm)
(Mid) Size | Offset
(MHz) QPSK 16-QAM
1 0 19.4 18.6
1 14 19.5 18.6
5 836.5 20525 3 < 4 185 174
15 0 18.4 17.4
: RF Power Output
Band | frequancy | CMEMNel | gy | RB | RB (dBm)
quUency | pigh) Size | Offset
(MHz) QPSK 16-QAM
1 0 19.5 18.6
1 14 19.5 18.6
5 847.5 20635 3 g 1 18 € 78
15 0 18.5 17.6
: RF Power Output
Band frgc?ljgﬁgy Channel | 5, | RB | RB (dBm)
(Low) Size | Offset
(MHz) QPSK 16-QAM
1 0 19.6 18.5
1 24 19.5 18.4
5 826.5 20425 5 P S 185 175
25 0 18.4 17.6
: RF Power Output
Band frgc?gﬁ(r:y CUENIE BW e 2 (dBm)
(Mid) Size | Offset
(MHz) QPSK 16-QAM
5 836.5 20525 5 1 0 19.5 18.8
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1 24 19.5 18.7
25 0 18.4 17.4
. RF Power Output
Band frgc?urx(r:y Gzt BW RB RB (dBm)
(High) Size | Offset
(MHz) QPSK 16-QAM
1 0 19.6 18.6
1 24 19.5 18.6
5 846.5 20625 5 12 6 18.6 175
25 0 18.5 17.5
, RF Power Output
Band frgasgﬁz: G BW RB RS (dBm)
dueney | (Low) Size | Offset
(MHz) QPSK 16-QAM
1 0 19.6 19.1
1 49 19.4 19.1
5 829 20450 10 24 2 185 176
50 0 18.5 17.6
: RF Power Output
Band frgasgﬁz: OIENIE BW RB RB (dBm)
dueney | (mid) Size | Offset
(MHz) QPSK 16-QAM
1 0 19.6 18.7
1 49 19.5 18.6
5 836.5 20525 10 24 B 18.5 17.6
50 0 18.5 17.5
: RF Power Output
Band frgc?l:x::y OUENIE BW RB R5 (dBm)
(High) Size | Offset
(MHz) QPSK 16-QAM
1 0 19.6 18.6
1 49 19.5 18.6
5 844 20600 10 A 0D 185 17.5
50 0 18.5 17.5
: RF Power Output
Band frgagﬁ:: Channel | g, | RB | RB (dBm)
9 y (Low) Size | Offset
(MHz) QPSK 16-QAM
1 0 17.3 19.1
1 24 19.8 18.8
7 2502.5 20775 5 7 5 18.9 17.9
25 0 18.9 17.9
Band Carrier | Channel | BW RB RB RF Power Output
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frequency | (Mid) Size | Offset (dBm)
(MHz)
QPSK 16-QAM
1 0 20.0 19.2
1 24 19.9 19.1
7 2535 21100 5 B 5 130 17.9
25 0 18.9 17.9
. RF Power Output
Carrier | o onnel RB | RB (dBm)
Band fr?lc\}/Iul-?n)cy (High) BW Size | Offset
z QPSK 16-QAM
1 0 19.6 18.8
1 24 19.5 18.5
7 2567.5 21425 5 5 < 185 175
25 0 18.5 17.5
. RF Power Output
Carrier | oo nnel RB RB (dBm)
Zeliie fr?ﬁﬂu: n)cy (Low) BW1 size | Offset
z QPSK 16-QAM
1 0 20.1 19.6
1 49 19.6 19.2
7 2505 20800 10 o > 187 17.8
50 0 18.8 17.8
: RF Power Output
Carier oo nnel RB RB (dBm)
Band fre(ﬁﬂu:n)cy Mid) | BW | size | Offset
z QPSK 16-QAM
1 0 20.0 19.1
1 49 19.9 19.0
7 2535 21100 10 N > 189 17.9
50 0 18.9 17.9
: RF Power Output
Carrier | o annel RB RB (dBm)
Band fr?ﬁnu:n)cy High) | BY | size | Offset
z QPSK 16-QAM
1 0 19.8 19.0
1 49 19.5 18.5
7 2565 21400 10 N > 186 175
50 0 18.7 17.7
: RF Power Output
Camier (o o nnel RB | RB (dBm)
Band | frequency | " iy ™ | BW | oo | Offset
(MHz) QPSK 16-QAM
7 2507.5 20825 15 1 0 20.3 19.9
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SRTC

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

e e
1 74 19.8 19.3
40 18 18.8 17.8
75 0 19.1 18.0
. RF Power Output
Carrier | o onnel RB | RB (dBm)
Band fr?ﬁﬂuﬁn)cy (Mid) BW Size | Offset
z QPSK 16-QAM
1 0 20.0 19.0
1 74 19.8 18.9
7 2535 21100 15 20 13 18.8 17.9
75 0 18.9 17.9
. RF Power Output
Carrier oo nnel RB RB (dBm)
Band fre(ﬁﬂu:n)cy High) | BW | size | Offset
z QPSK 16-QAM
1 0 19.6 19.1
1 74 19.2 18.6
7 2562.5 21375 15 20 T 133 173
75 0 18.5 17.4
: RF Power Output
Carier oo nnel RB RB (dBm)
Band fre(ﬁﬂu:n)cy Low) | BW | size | Offset
z QPSK 16-QAM
1 0 20.4 19.6
1 99 20.0 19.3
7 2510 20850 20 0 s 13.8 177
100 0 18.9 17.9
: RF Power Output
Carrier | o annel RB RB (dBm)
Band fr?ﬁﬂu:n)cy (Mid) BW Size | Offset
z QPSK 16-QAM
1 0 19.9 19.0
1 99 19.8 19.0
7 2535 21100 20 0 25 13.8 178
100 0 18.8 17.8
: RF Power Output
Carrier | o annel RB | RB (dBm)
Band fr?ﬁﬂuﬁn)cy (High) BW Size | Offset
z QPSK 16-QAM
1 0 19.6 19.2
1 99 19.2 18.7
7 2560 21350 20 50 25 18.4 17.4
100 0 18.5 17.4
Band Carrier | Channel | BW RB RB RF Power Output
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(e e i L
frequency | (High) Size | Offset (dBm)
(MHz)
QPSK 16-QAM
1 0 19.6 19.2
1 99 19.2 18.7
7 2560 21350 20 50 25 184 17 4
100 0 18.5 17.4
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No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

2 Occupied Bandwidth-FCC Part 2.1049/27.53(h)(1)

Test result
rrier i g
Carrie Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Low) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.207 Fig.1 0.219 Fig.5
1 5 0.213 Fig.2 0.219 Fig.6
2 1850.7 18607 L4 3 2 0.577 Fig.3 0.584 Fig.7
6 0 1.094 Fig.4 1.100 Fig.8
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No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO
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Carrier Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Mid) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.225 Fig.1 0.213 Fig.5
1 5 0.219 Fig.2 0.219 Fig.6
2 1880 18900 L4 3 2 0.571 Fig.3 0.577 Fig.7
6 0 1.100 Fig.4 1.088 Fig.8
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No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

SpecirET

el Laved 30.00 dim

[=]

At
SGL Count 258,/1000
B 1Pk M

40 dB

Offsal 0,14 06 = RBW 10 kHz
4.2 ms = VBW 30 kHz

aBWT

Mode Sweap

20 dBem

L ETER 18,04 diim

1. ATFHE2590 GHz

10 dBemi

Do B ZIE. BRI 140030 kHz

O g

-20 dBm

-4 dBm

\ g )
N, (171 M ™

g

Awuﬁmf 3

] T
J l
\\'\ ™ g i

-50 dBm

e

CF 1.898 CHz

601 pts

L FES

Dt 73 MAY JOOT 04 4501

SpecirET

el Laved 30.00 dim

Bpan 4.2 MHz
W|

Fig.1
3|

AR 40 dB
SGL Count 258,11 000
B 1Pk Man

Oifsat 0. 1= 06 = PDW
awT

4.2 ms & VBW 30 kHz

10 kHz
Mode Sweap

20 dBem

[EUEN 6. Al e

i EROS1060 GHz

10 dBemi

FIEBLITNA0TH kHz

gale i -1
||'I1

O asm

-2 dBmy

Ay

Pl

I
ﬁﬁ%uﬂ‘

g

-50 dBm

CF 1.898 CHz

601 pts

L FES

Date T3 MAY 0T D4 4544

Bpan 4.2 MHz
W|

Fig.2

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 43 of 956

20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
T S Fuiaciens b il Tl s

FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
[ Spectrum ‘I“v“"
Rof Lavel 30.00 diem  ONsel 6,14 06 = RBW 20 kHz
At 40dE  BWT Lilms e VBW 50 kHz  Mode Sweep
6L Count 1000,/3000
10k Man
mifa] 10,24 diim
at 1. BE043 760 GHZ
20 dim et STLB4SETSS4D hHE
[ ujl
10 dBen L '|
| \
|
D dan
i
/ ‘3\
10 dBm r _ C
L
.20 dBm [ 8 .J""ll od Tuhs
Y .,_‘.-J -
s \ A
A TR )
.30 dBm e by
r’. .'lJr'.I I|.| : 'tu-r-hlm‘
i s LY
.\:Eﬂm'-'h-‘..ﬂ"
54 dien
-£4 dBm
CF 1.88 GHz 691 pts Bpan 4.2 MHz
— m—ﬂ-——.
L JL y

Dt 73 MAY JOOT D4 4837

Fig.3

=
w
el Laved 30.00 dis  Offsal 8. 12 dB & RBBW 30 ki-p

At 40 dB  BWT 1ms & VWBW 100 kHz  Mode Swaep
SGL Count 1000,1000

B 1Pk Max

[EUEN 15, 100 chfien
1 BTOS0160 GHz
20 dBem

T IR T 18 M-z

0o By

. ‘.lLv““Wr_\q.-_ N o
10 désn

/ '

-2 dBmy / lll'

—Tv
[

Pl
Brilacmy

T
-4 dBm

-50 diten

-50 dBm

CF 1.898 CHz

601 pts

EEHI‘I- 4.2 MHz
. ]
LE FES 4

Date 73 MAY F00T7 D4 4710

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 44 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpecirET

=
w
el Laveld 30.00 dim  Offsal 8. 12 dB & RRW 10 kHz

At 40 4B BWT 4.2 ms & VBW 3 kHz Mode Swesp
SGL Count 258,/1000

B 1Pk Mau

L ETER 1836 diim

LBTOR2SIN GHz
FLZTISLOO42S kHz

20 dBem

il
Lo ik

-20 dBm L 3

oo Bw

<20 dBm 4 A

-.4.:1 .:m.-: ,""FJ I.k'-u"L"«r. Jlml_“1| '.Hr . HI"|

Al 3 .._,J'I o
e LS frw 1
N e

T

=hry
-50 dBm

CF 1.898 CHz 601 s EEﬂl'l- 4.2 MHz
I
LE FES 4

Date 73 MAY FO0T D4 47 53

Fig.5

m
v
Rof Lavel 30.00 diem  ONsel G, 14 06 = RBW 10 kHz
At 40dE  BWT 4.2 ms e VBW 30 kHz  Mode Sweep
SGL Count 258,/1000
1Pk Max
[EUEN 17,45 difirm
20 dBm

1 BRDSSES0 GHz
1

{Fntflw FE4 BR146 1650 kHz
o

10 dBemi

£ IIE;
),

-2 dBmy I_)J |
<20 dBm .l'

— ol i f %

-4 dBm

=

-E50 dBm

—a

|I I'

|\ N %
T T

W

J vw”-'n..,-.ua,r*'l Wy

W“’Lﬂ-ﬂrj‘# P e

CF 1.898 CHz

601 pts

EEHI‘I- 4.2 MHz
I
LE FES 4

Date 73 MAY F08T 04 48 28

Fig.6

The State Radio_monitoring_center Testing Center (SRTC) Page number: 45 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



SRTC

Thee S Funleny Meorabining il sl

[Ear o e s e e

"
SpecirET

S

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

el Laved 30.00 dim
Akt 40 dB

Offsal 012 a6 = RBW o0 kHz

[=]

awT
SGL Count 10003000
B 1Pk M

L.1m= & VBW 50 kHz

Mode Swesp

-50 dBm

0 dEm

B0 dien

20 dBem

10 dBemi

Lo B
H.'.MI'-,_.'\ Jhr

CETE R L7168 efim
1 BREDZI 100 GHz
ST T AZHIZALAF kHz

"

R

g
v

III'.r\-

I“'I."'.

T

CF 1.898 CHz

L

™

FES

601 pts

Date

AR
SGL

3 Ay FOAT D4 40 20

el Laved 30.00 dim

40 dB

Fig.7

Offsal 0,12 06 = RBW 30 krr

Bpan 4.2 MHz
WI

[=]

BWT
Caunt 10003000

B 1Pk Max

1ms & VBW 100 kHz  Maoda Swea

C

e L

-4 dBen

B0 i

-50 dBm

20 dBem
10 dBemi
0 asEm
-2 dBmy
20 dBm

30 dam L

| PN W

Pl pomaer

CETEN|

oo B

i4 0l diim
L BTOE0490 GHe
1.8 TERR42T MHz

o
F

PaT i ™ o

\ ﬂ"--""\.,-"-_-\.l

.

i

CF 1.898 CHz

™

L

Dt 73 MAY JOET

FES

04 5003

601 pts

Fig.8

Bpan 4.2 MHz
WI

Carrier ' Y
S Channel B RB RB Bandwidth of 99% Power (MHz)
(MHz) | (High) size | OisE QPSK 16-QAM
1 0 0.213 Fig.1 0.219 Fig.5
1 5 0.219 Fig.2 0.225 Fig.6
2 1909.3 19193 1.4 3 2 0.577 Fig.3 0.571 Fig.7

6 0 1.106 Fig.4 1.094 Fig.8

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 46 of 956

20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

Tree S Funleny Meorabin g il Teslion) S

FCC ID: 2ADOBL675PRO
EF A e R

Rel Lavel 30.00 diem QNs6l 6,00 06 & RBW 10 kHE

ALt 40 4B BHWT 4.2ms & YBW 20 kHz Moda Sweap
S50 Count D58, ] D00

B1PE Max

Mafa] 1751 iffim

L BNHAGAHSD GH2
0 diem .1 Oice Bw FLE.TISLLOHNES kHz
™

10 dBem - |. II
}- 1.
0 dEm { 1%

b
30 dBm : il

b
21 dBm e .

=20 dBm

o o W, [T g
mﬁm Woial o JI W \

|

o)
-E0 dBm

CF 19003 GHz

601 pts Bpan 4.7 MHz
*I
L RN

Data 73 MAY F097 04 5417

Fig.1

Rel Lavel 30.00 diem QNs6l 6,00 06 & RBW 10 kHE

At 40dE BWT A2 ms @ VBW 30 kHz  Mode Sweep

S50 Count D58, ] D00

® 1Pk e
Mafa] 17 %4 difim

10U FREOD Gz

20 dBm o R F18 BLITLA009 hHz
it .||

10 dBem |

e K

T

" T
21 dBm f L‘i
Ay .'Jr 4
-30 dem T — i
il p | e e
L ll'.J, - e e

_5‘%’.&1 g T y 1 L.wr"_’?ﬁ
i

CF 19003 GHz 601 pts

EEHI‘I- 4.2 MHz
I
L RN

Data 735 MAY F097 04 5455

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 47 of 956
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

SpecirET

[=]

Rof Lavel 30.00 dim  ONsel 6,068 06 = RBW 20 kHz

At 40 4B BWT Lilms & VBW 50 kHz Mode Swesp
SGL Count 10003000

B 1Pk Mau

Mafa]
20 dBem

\.—F"\{"\.l'\r—.nf
10 dBen 4

Do P

16.AL difim
L.ODUEIRAD GHz
SFT AZH0ZA 15D kHEz

L i T

/ |

-20 dBm d A

.

2
La® Sl

A
30 dBm 1w 9

CF 1.9043 OHz

601 pts
-
L JL

Date 73 MAY F08T 04 55328

Fig.3

Rof Lavel 30.00 dim  ONSeE & 060 06 = RBW

Bpan 4.2 MHz
W|

[=]

30 kekr
At 40 dB  BWT 1ms s WBW 100 kHz  Mode Swaep
SGL Count 1000,1000

B 1Pk Max

[EUEN
20 dBem

T Oco Bw

B S b
S i BT e it B

4. 77 afiirn
1. SDEASIS0 GHe
1. 1M EZ 2865 MHz

O asm

/
: |
-2 dBmy / II

= 51 VL
[ o

1~
S g

W'\,\”",-Mﬁl

-4 dBm

T

-50 diten

-50 dBm

CF 1.9043 OHz

601 pts
-
L JL

Dt 73 MAY JOAT 04 56 3

Fig.4

Bpan 4.2 MHz
W|

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 48 of 956

20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpecirET

=
Rof Lavel 30.00 diem  ONsel &.60 06 = RBW 10 kHz

AR 40 4B BWT 4.2 ms & VBW 30 kHz
SGL Count 258,/1000

B 1Pk Mau

Mode Sweap

L ETER 15,85 diim

1 RDEERESD GHz
ZIB.BLI3 14038 kHz

20 dBem

oo Bw

10 dBemi !
]

O g T
I

-20 dBm I A

§ by

X 4 il T
-4 dBm mNle k1.'\m-- I."_.'..,l..:lr MI IF”" B
Mﬁ.f?"‘“rﬂu L",_I = _.Il"""pr "

Sl
-E0 dBm

CF 1.9043 OHz

601 pts

Bpan 4.F MHx
— WI
L FES i

Dt 73 MAY FO0T 045704

Fig.5

=
Rof Lavel 30.00 diem  ONsel &.60 06 = RBW 10 kHz

AR 40 4B BWT 4.2 ms & VBW 30 kHz
SGL Count 258,11 000

B 1Pk Max

Mode Sweap

[EUEN 17.24 difiem

1. 06510 GHe
j.m B PR B A6 LG50 kHz
10 dBemn

/
-2 dBmy ll"

20 dBem

-2 dBm el

-4 dBm I.I il L.r"""-..ﬁ"l. II"".-l'-..--.
P ]

. .
syt M e S AL

601 pts

EEHI‘I- 4.2 MHz
!. — ]
LE FES 4

Date 73 MAY FOOT D457 47

Fig.6

The State Radio_monitoring_center Testing Center (SRTC) Page number: 49 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

AR

el Laved 30.00 dim

"
SpecirET

[=]

40 4B BWT

SGL Count 10003000

Offsal 560 a6 = RBW o0 kHz
1.1 ms @ WBW 50 kHz

Mode Swesp

1Pk Man

20 dBem

CETE R

10 dBemi

T O Bwe
A

15 0% o
1. ENUASAT 0 GiHz
S5T1.34SETALAD hHz

0 dEm

—
[ R

-20 dBm

20 dBm

A 4 J-F,-_-"h iy

-2 dBm

el

-4 dBm

B0 dien

N II‘-.. -

601 pts

Dt 73 MAY JOET

04 5831

Fig.7

Bpan 4.2 MHz
WI

el Laved 30.00 dim Offsat & 68 d8 & RBW 30 kibg
Akt 40 4B awWT 1ms s VBW 100 kM Moda Swaep
SGL Count 1000,/1000
1Rk Max
CETEN| 108G dfim
1L GG TFOF20 GHe
20 diem l_'|ll'l'.' B 1. DG GS T MMz
10 desn s S A
7 1|
o dam f -
f \
-2 dBm . |
20 dem — ﬂ_,""'"l e
| irnns” e |
= B T
-40 dBm
-E0 A
&0 dBm
CF 1.9043 GHz 601 s EEan 4.F MHz
Dt 335 MIAY :;cn:.' 08 50 4
Fig.8
Carrier i Y
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Low) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.221 Fig.1 0.221 Fig.5
1 14 0.221 Fig.2 0.221 Fig.6
2 18515 18615 3 8 4 1.459 Fig.3 1.459 Fig.7
15 0 2.735 Fig.4 2.748 Fig.8

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 50 of 956

20170915V1.1.0




=
:;R It : No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

Rel Lavel 30.00 diem QNS6l 6,00 06 & RBW 10 kHE

At 40 dE  BWT Om=z @ YBW 30 kHz  Made Sweep
S6L Count 4511 D00
® 1Pk e
Mafa] 17 .69 dfim
1L BB 500 Gz
L Oce Bwr ITL_ANGZINAAD hHz

) (

10 dBem f ,l

O d&m

-10 dBm et
b

g "
| } ll.

I Nl
50 anky el 2 o ?‘{_I"“h"”'l;#‘lf L“wm s =

P

-0 dBm
CF 18515 OHz 601 pts EEan 9.0 MHzx
I
L RN ¥

Data 73 MAY F097 0504 37

Fig.1

Spectrua
10 kHz

®el Lavel 30.00 diem  QNSel 6. 00 06 @ RRW

=]

ALt 40 4B BHWT Omz & YBW 30 kHz Moda Sweap
SGL Count 4511000
B1PE Max
Mila] 1738 dfm
L BSZFAEA0 GHz
20 dBemi Oco Ei-'!‘r 2L ATRZI44ED kHz

S [l
1

0 d&m ]
[

=30 dBay r]]. II

20 dBm 1

«20 dBmpu |
| N

[}
il b |

J I'H h AHI Ilb [ e
j.?wm_*"l:'r r"n"ﬂ':'f[',"'ﬂ""'_ .,,,_“,,.JUL.' :L.,‘W”,:m

poted [

-50 dBm
CF 18515 OHz 601 pts EEan 9.0 MHzx
I
L RN ¥

Data 73 MAY J097 050505

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 51 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288 20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

T e i ruonoei s Teson) o FCC ID: 2ADOBL675PRO
EF A e R

[ Spectrum ] ‘I“v“"
Rof Lavel 30.00 dim  ONsel & 60 06 = RBW 30 bHr

Att 40de BWT 1ms e VBW 100 kiiz.  Mode Swaep
6L Count 1000/3000

® 10k M

L ETER 19,16 diim
1. BE19480 GHz

20 dBem oo Bw 1AETHIEIT MHZ

10 dBen *.’ kBt ..»J..-'-:t.];.
O dam .I

-2l dBm I'I ‘II

[
nf

L

L
W
ey e T

-50 diten

-50 dBm

CF 1.8515 OHz 601 s

Bpan 9.0 MHz
W|

L FES

Date 73 MAY F08T 050548

Fig.3

Rof Lavel 30.00 diem  ONMsel & 60 06 = RBW 100 bHr
Att 40de  BWT Lms e VBW 300 kiz.  Mode Swaep
264 Count 1000/4000

B 1Pk Max

[EUEN 15,40 i
18516170 GHz
Oice B F.TIFLOLE2S MHz

’ e NP RN SN ._.a-\._,;'u.m.\_.-\w,---..-q 3
L5

20 dBem

10 dBemi

T

O asm

-10 dBm | 1

=0 dpm v M 1 LY 5
E'_:"-_.a.l.‘_,.'ﬁl_u‘-.r"'l,..,"‘ T i l"ﬁ‘l“rrl,.-"l_'x'_ﬁ__ 2

I.m)c:BlT. - -\‘1 .

440 dRm

-5 A

-E0 dBm

CF 18515 OHz 601 s Bpan 9.0 MHx
e w.
L Jh

Dt 73 MAY J00T D506

Fig.4

The State Radio_monitoring_center Testing Center (SRTC) Page number: 52 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288 20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
Thin Suse Fisthks sonboring piaesr Tyan S5t FCC ID: 2ADOBL675PRO
e R TR
Rof Lavel 30.00 diem  ONsel & 00 06 = RBW 10 kHz
Att 40dB BWT 9ms @ VBW 30 kHz  Mode Sweep
6L Count 45141000
® 10k M
[SETEN| 17.91 dfim
20 dim Oce B 221 :llé;l:a::::ll k:::
10 dBen : :1],
O dam ] 1:
|
30 dBm —
{ \
20 dem ; 1

o ' W, JI || \
S e R =27 g

CF 1.8515 OHz 601 s

Bpan 9.0 MHz
——— — W'
LE FES 4

Date 73 MAY FO0T D507 14

Fig.5

m
=
Rof Lavel 30.00 diem  ONsel & 00 06 = RBW 10 kHz
Att 40dB  BWT 9ms @ VBW 30 kHz Mode Sweep
64 Count 45141000
®1PE M

[EUEN 1777 difiem
bl LBGZTAT GHz
20 dBem

ﬂru‘l‘* XL ATEZIAED kHz
]
10 dBemi

IJ’-
O dam F—
1

|
-30 dBa \

|
rs UL l'll |
.37 dpghiil -

Ll | S !

I : 2

50, Dt b -l“.w_.’
s "H.q.r,,l.,I" WL

5{

W"mﬁqﬂ..u

CF 1.8515 OHz 601 s

EEﬂn .0 MHz
I
LE FES 4

Date 73 MAY F08T D507 57

Fig.6

The State Radio_monitoring_center Testing Center (SRTC) Page number: 53 of 956
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
[ Spectrum -
Rof Lavel 30.00 diem  ONsel & 060 06 = RBW 30 bHr
Att 40dB  BWT Lms & WBW 100 kHz  Mode Swaep
G4 Count 1000/3000
1Pk Man
mifa] 10,54 offm
1. 8516950 GHZ
20 dBem oo By 1. 458755427 MHz
R [T P
A0 dBem —
* E
|
O dEm T
i 1
30 dBm - T
|I 1
f |
20 dem . =
s "
_I.l_:w-'-"r‘r“ By L‘hl-‘\-\.r
.30 dBm —rT N —
I (T bl " Jh"-"'a'u
44 dempel” -
- il L
U
-5 e
64 dBm
CF 18515 GHz 6a1 s Bpan 9.0 MHz
™ T |
L JiL m o

Date 73 MAY FO8T D508 40

Fig.7

SpEctruET -
al Lawvad 50.00 diem Offsat & 66 dF = ROW 100 kA
Akt 40 4B BWT 1ms & VBW 300 kHz  Mode Swaep
SGL Count 1000,/3000
®1FE Man
CETE N 1529 difim
L BEF4080 GHz
20 dBem T By . T4 1027 MHz
| R T T PORT ) PR, T AP P Eu..-‘.. T
10 dBen - A
| \
| i
0 d&m JI :
| i
0 dfim ] t
[ Lol
i ..lt
=0 dBm 2 Y | A .
3 ST RO il F s :
; ﬂv"J"‘"‘ ,.".__|I|_-|._,r‘l'-" Pl l"\-("-.plﬂl_‘ PI"-!"’-A.
sl dBm A
440 dBer
501 diten
-E0 dBm
CF 18515 OHz 601 s Bpan 9.0 MHx
— - W.
L FER

Date 73 MAY F00T D508 33

Fig.8

Carrier Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Mid) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.221 Fig.1 0.234 Fig.5
1 14 0.221 Fig.2 0.221 Fig.6
2 1880 18900 3 8 4 1.446 Fig.3 1.459 Fig.7
15 0 2.735 Fig.4 2.735 Fig.8

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 54 of 956

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear e e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

ShEctrET

[=]

Rel Lavel 30.00 diem  QNsel 6,14 06 & RBW 10 kHE
At 40 4B

9ms & VBW 20 kHz
S50 Count 4531 00

Minida Sweap

B 1Pk Mau
i 14787760 Ghig
20 diemi O B 2L ATR2I44ED kHz
10 dBem
O d&m
=30 dBay
20 dBm T
"
T Iy A fan
U g L I
B LA v L
ot VYIS Y
-E0 dBm
CF 1.88 CHz 601 pts Eaan 9.0 MHzx

Data 75 MAY J007 D5 143

Spectrua

®el Lavel 30.00 dim  QNS6l 8. 1% 06 @ RRW

Fig.1

=]

ALt 40 dB
S50 Count 4531 00
B1PE Max

10 kHz
9ms & VBW 20 kHz

Minida Sweap

Mg

ML

Oicr By

19.09 dim
L BE13030 GHZ
2L ALBEI444D kHz

T

/ '“.,

1

\

o

b

-E0 dBm

L
|
b g

“

" g

k. -Jl.i..-_rw r'l.d_,.l,.h

CF 1.88 CHz

L FES

Data 73 MAY J097 051515

601 pts Eaan'ﬂ.ﬂ MiHZ

Fig.2

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 55 of 956

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO
B AR

SpecirET

m
=
Rof Lavel 30.00 diem  ONsel 6.14 06 = RBW 30 bHr
Att 40de BWT 1ms @ VBW 100 kiz.  Mode Swaep
6L Count 1000/3000
® 10k M

L ETER 15.19 difim
20 dBem

LoBHO41 70 GiHe
W7 Occ Bw LAETI0E2S MHz
-.3|"'|'\.-...I""\-"M
10 dBem -

‘\‘-\.l"\!l'_

o l

g 3 %
N A Lol pr
-2 dBim gl M

|
o
g

CF 1.898 CHz

601 pts
-
L JL

Bpan 9.0 MHz
W|
Date 73 MAY F08T7 051558

Fig.3
SpEctruET ‘I“v“"
Rof Lavel 30.00 diem  QMsel 6.14 06 = RBW 100 bHr
Att 40de  BWT 1ms e VBW 300 kiz.  Mode Swaep
264 Count 1000/4000
®1PE M

[EUEN 17 Al dfien
LBAOYS10 GHz

20 dBem g B F.TIFLOLEZS MHz
'('ML-'\.--.P*-J'..*%‘M m\,:
10 dBm Il. 1

L | 1

I L
-2 dBmy I

\
o ottt

R P |
el dim

A

L1
.nu;l.r‘;_,\_ b ,-—vl"rhv‘-"-h

-50 diten

-50 dBm

CF 1.898 CHz

601 pts
L JL

Bpan 9.0 MHz
W|
Date 73 MAY J09T 051641

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 56 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



=
: ;R I t : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
EF R AR
r.‘:;:g-nulnu ] {?]

Rof Lavel 30.00 diem  ONseE 6,14 06 = RBW 10 kHz

Att 40dB BWT Sms @ VBW 30 kHz  Mode Sweep
6L Count 45141000

® 10k M

L ETER L0.45 diim
1. B7EEL150 GHz

]
20 dBem oo Bw Fi4. HYZEDGA09 kHz

20 dBm II -l-,h- . . A,
-44 dBm "'Iﬁ”_l'lllllj‘j d\ﬂ‘:ﬁ |r= r'll'lll 'I il -llli. J |
Y A Ve lﬁ'}#ﬂ,ﬂ“ﬂﬁr

-3
=
e

w1 Tl
-E0 dBm
CF 1.898 GHz 601 s EEHI‘! 0.0 MHz

Date T3 MAY 00T D517
Fig.5

Rof Lavel 30.00 diem  ONsel 6,14 06 = RBW 10 kHz
Att 40dB  BWT Sms @ VBW 30 kHz  Mode Sweep
64 Count 45141000
®1PE M

Mila] 1820 i
e L BAE1Z7E0 GHz
20 dBem Oor By FZLALBZINE) kHEz

10 dBemi rl- I\_

O asm T
i 1

-3 dRm
i

W AL
ol y
ﬁ-ém“—'il‘ﬂijﬂ&f{up '-F’J k‘f'"?‘i'ld'h’" RSV S — e

CF 1.898 CHz 601 s EEﬂn .0 MHz

L FES i

Date 73 MAY F08T7 51807

Fig.6

The State Radio_monitoring_center Testing Center (SRTC) Page number: 57 of 956

Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO
B AR

SpecirET

=
w
el Laveld 30.00 dim  Offsal 812 dB & BRW 30 kg

AR 40 4B BWT 1ms & WBW 100 kiHz
SGL Count 10003000

1Pk Man

Made Swaesn

s 1] 1463 dRm
I BHEOTSHAN GHz

20 dim gEE Bwr 1. AMTHENZT MHz

| | [E——

10 dBen T

A, -":-_'_

| \
I 1
10 dBm f '.

0 dEm

- "
20 dis A ; o M,
R m [

ot

T
-4 da._.-,_,‘“ ey
ST

7
501 diten - £ -

-50 dBm

CF 1.898 CHz 601 s
- y

FES

L

Bpan 9.0 MHz
WI

Date 73 MAY F08T7 0518 50

Fig.7

=
w

el Lavel 30.00 dim  Offsal §.12 dB & RRW 100 kg

Akt 40 4B BWT

1ms & YWBW 300 kHz
SGL Count 10003000
B 1Pk Man

Mode Swaegn

CETEN| 6. 06 dfim
L BROIS?0 GHz
20 diem Oce Bw

2 TIHLOOATS MHz
.J(mx--vw-,"- e Y | PN
10 dBsn—t :

| |
0 dam

1
-2 dBmy !

-'\.'.rl“! .'lll |IIJ
o S
5 dBm

g :

-4 dBen

B0 dien

-50 dBm

CF 1.898 CHz 601 s
- y

L 44

Bpan 9.0 MHz
Wn
Date 73 MAY F08T 051533

Fig.8

Carrier i 9
S Channel B RB RB Bandwidth of 99% Power (MHz)
(MHz) | (High) size | OisE QPSK 16-QAM
1 0 0.221 Fig.1 0.221 Fig.5
1 14 0.234 Fig.2 0.234 Fig.6
2 1908.5 19185 3 8 4 1.459 Fig.3 1.459 Fig.7
15 0 2.735 Fig.4 2.748 Fig.8
The State Radio_monitoring_center Testing Center (SRTC) Page number: 58 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

ShEctrET

=
Rel Lavel 30.00 diem QNS6l 6,00 06 & RBW 10 kHE

ALt 40 4B BHWT Omz & YBW 30 kHz Moda Sweap
S50 Count 4011000

B1PE Max

Mafa] 7. 24 difim

12072500 GHZ
O B 2L ALBZI4ED kHz
Iﬁ
L]
1

20 diemi

10 dBem

O d&m

o
10 dBm s

..-m .:mr: I*E'L! II'~'~ L llrl| r”“ﬂ"
wpmw“"‘m# b 0TS IIL"’LJ‘M{H.M« i I'|'-J L'\

fl il
oy g
-&0 dBm

CF 1.9085 GHz
S Emmama

601 pts Bpan 9.0 MHz
$l
L RN

Data 73 MAY F0A7 07 3312

Fig.1

Spectrua 1?
Rel Lavel 30.00 diem QNS6l 6,00 06 & RBW 10 kHE
At 40 dE  BWT Om=z @ YBW 30 kHz  Made Sweep
S50 Count &S00, | D00
® 1Pk e
Mafa] 17 .6E dfm
| 1 G0 7P&30 Gz
20 dBm Oce nljl T4 ANZEILAGY kHz
10 dBem 1 l
O cEm it
]
-10 dBm ,,'I 3
L1
A
20 dBm | :
{
20 deips " [ IL
". f [
| / L
-4 dfm ||1 Lk Uull.l‘.'-"""' "-l\}
Ve
! P i) g
G o L PN (WL N N I}N“L
- e fr-dctgpl ks ey
-0 dBm
CF 19085 GHz 601 pts Bpan 0.0 MHz
I
L JL - '

Data 73 MAY F097 07 3383

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 59 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

SpecirET

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

el Laved 30.00 dim

Offsat &.68 06 = PDW

AR 40 dB
SGL Count 10003000
B 1Pk M

aBWT

1 m=

EVET

= VBW 100 kiHz

[=]

Made Swaesn

20 dBem

L ETER 19,35 diim

10 dBemi

plbon bty A

I DiE6 170 GHs

Do Bw 1AETHIHIT MHZ

O g

bty Sl o

ol

£ Yo P ;

CF 1.9085 OHz
——

L FES

Date 73 MAY FO0T 07 3434

SpecirET

el Laved 30.00 dim

601 pts
-

Fig.3

Offsat 5.6 06 = RBW 100 kHr

Bpan 9.0 MHz
W|

At 40 dB
SGL Count 1000,1000
®1FE Man

BWT

1ms & WBW 300 kiHz

[=]

Mode Swaegn

20 dBem

[EUEN

10 dBemi

T ey

Occ Bw
b
S L e TR

15.70 i
1 SDBEII0 GHz
F.TIFLOLEZI MHEz
k! .
"

O asm

1.

|
-2 dBmy

. oy e M
za d?flu*-. |

-3

bl LT
i Y o R

o P

-50 diten

-50 dBm

CF 1.9085 OHz
——

601 pts

L FES

Date 73 MAY F00T 07 35 14

Tel: 86-10-5799 6181

Fig.4

Bpan 9.0 MHz
W|

The State Radio_monitoring_center Testing Center (SRTC)

Fax: 86-10-5799 6288

Page number: 60 of 956

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

SpecirET

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

L
At

SGL Count &0 11000
B 1Pk M

Laviil S30.00 dim

[+c28
i
Offsalt & 68 dB & REBW 10 kHz

40 4B BWT

9 m=s & VBW 30 kHz

Mode Sweap

10 dBs

O g

20 dBem

L ETER 1600 diim

.. i

10072110 GHz

Do B FTLALRZI4ET kHz

{ }
-20 dBm

o 1 =i
T

0 de I

Sendd ‘ -|~. i IL

<50 dBm

At o il &

T L pewat e

L '
L™ ]:'h.

L

CF 1.9085 OHz
——

601 pts

FES

Date 73 MAY F08T 07 3555

AR

B 1Pk Max

SGL Caunt 4011000

SpecirET

el Laved 30.00 dim

Bpan 9.0 MHx

Fig.5

[+c28
i
Offsal & 68 dB & REBW 10 kHz

40 4B BWT

9 m=s & VBW 30 kHz

Mode Sweap

20 dBem

IR N 1621 dfim

10 dBemi

1 G097 s00 GHz

Do B 24 AVZEIGAG9 kHz

O asm

-2 dBmy

<20 dBm

-3 ARk
rr"

e
]

-4 dfl'..

\ |

9 L

b —

-50 dBm

I
._lq;?h,ﬁ:n_r)‘ !

m Al "
v

L

CF 1.9085 OHz
——

601 pts

FES

Date 73 MAY F08T 07 36 28

EEﬂn .0 MHz
I

Fig.6

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 61 of 956

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO
EF R AR TR
[ Spectrum -
Rof Lavel 30.00 diem  ONsel & 060 06 = RBW 30 bHr
At 40dB  BWT 1ms s WBW 100 kHz  Mode Swaep
SGL Count 1000/1000
® 1Pk Max
SETE N 19,50 ofiflifm
1 GDEGUSD GHZ
20 dien O By LASBTREAZT MHz
v
10 dBen ! -f’ albin aducd b,
| E
O dam 1 T
| |
10 dBm / i
I 1
g
20 dem L —
ol
[IEER _—
"-I"'”“ 3 2 ﬁl-f"ul!‘l. !“-
{ k"
.30 dBm -
T A
|"‘.M‘" iy 0
401 dlBim - W,
.—"'"'-’ 1 ' "-\.-'L_l
| e
-E0) ditem
50 dBm
CF 1.9085 GHz 691 pts Bpan 0.0 MHz
™ T |
L L
Date 35 MAY 2097 OF 3717

Fig.7

Baf Lawvel 50.00 dim  Offsel 4 66 d8 & RBW 100 ki
Akt 40 4B awWT 1ms s VBW 300 kM Moda Swaep
SGL Count 1000,/1000
B1RE Man
CETEN| 15.54 ||:'|r||
20 dpen S RN e
s | Fotin L A .W.,».\,-c_,h‘ﬁ_
| \
O d&m II.I Ill
a dem . l'.
| '\l
A e -‘-J it P
5 dBi_-u-‘—’I,_'l"-l"—“rm'r"' iy ..r'r‘\k-""m-‘-w'n-.:-'u\. LA
e i T M
40 dBm
-E0 diwn
-E0 dBm
CF 1.9085 GHz 601 s EEan 0.0 MHz
Dt 335 MIAY :?D'i:.' [iegcig |
Fig.8
Carrier ' Y
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Low) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.239 Fig.1 0.239 Fig.5
1 24 0.260 Fig.2 0.260 Fig.6
2 1852.5 18625 > 12 6 2.192 Fig.3 2.171 Fig.7
25 0 4.537 Fig.4 4515 Fig.8

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 62 of 956

20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

T e i ruonoei s Teson) o FCC ID: 2ADOBL675PRO
EF A e R

Rel Lavel 30.00 diem  QNs6l 600 06 & RBW 10 KHE

ALt 40 4B BHWT LEmz & ¥BW 20 kHz Moda Sweap
S50 Count 2731000

B1PE Max

Mafa] L7 .G difim

" 1 BEO3S 10 GHE
20 diemi ’i oo B . TEHIATOATE kHz

10 dBem

O d&m

=30 dBay I ll

Pt ST s LT STTR L TR

CF 18525 OHz

601 pts EEEH 150 MHzx
I

Data 73 MAY F097 053448

Fig.1

Rel Lavel 30.00 diem  QNs6l 600 06 & RBW 10 KHE

ALt 40 4B BHWT LEmz & ¥BW 20 kHz Moda Sweap
S50 Count 2731000

B1PE Max

Mafa] 1 7.0 i
I RE4E490 GHZ

0 diem T EIIF 0. 4S2040521 kHz

10 dBem

O cEm -

=30 dBay

T
A I |\
30 d ! -

e | . N

jh I
; E s F I . i gy LM
ﬂym '-‘*HL-"l.r---..I1 " r‘\-'ruJ"'I! JPZ LAF""‘}*P S “‘l-h.-.umf-'.(— w iy
-E0 dBm

CF 18525 OHz 601 pts

EEHH 150 MHzx
I
L RN

Data 73 MAY F007 05353

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 63 of 956
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO

SpecirET

Rad Lol 30.00 dive ﬂiiaﬂ‘ & 6E

[=]

AR 40 4B BWT
SGL Count 10003000
B 1Pk M

LT ms & VBW

96 = RBW 30 khr

100 kHz  Maode Swaep

Mafa]

oo Bw

12,44 difim

BEFTEHI GHz
21924746 74 MHz

s el

Pl

'1.
ety |

-4 dRm
p o

NP

b -'1"-!.!"\:'

-50 diten
-0

dem

CF 18525 OHz
e———

601 pts

L FES

Dt 73 MAY FO0T 0536 14

SpecirET

et Lol 30.00 dive ﬂliiﬂ & 68 di

Fig.

= RBW 100 brir

EEEIH 150 MHz
. ]

3

[=]

At 40 dB  BWT 1ms
SGL Count 1000,1000
®1FE Man

= VBW 300 kHz

Mode Swaegn

20 dBem

[EUEN

10 dem P A

T Doc B

T e

L ES3ID0A0 GHz
43903039 M-z

O asm

T
|
1

|
-10 dBm |

|

A

<20 dBm {

yﬂﬁ*-mh.,mu-bwwh"'

. =

VA . - e

e

-4 dBm

T

-50 diten

-50 dBm

CF 18525 OHz
e———

601 pts
-

L FES

Date 73 MAY FO8T 0538 57

Fig.4

Epan 150 MHz
Wn

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 64 of 956

20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

Tree S Funleny Meorabin g il Teslion) S

e R TR
[ Spectrum ‘I“v“"
Rof Lavel 30.00 diem  ONsel &.60 06 = RBW 10 kHz
Att 40dE  EWT  15m= % VBW 30 kHz  Mode Sweep
6L Count 27341000
® 10k M
[SETEN| 6. 14 dfm
I BEOAS 10 GHz
20 dim - Oce Bwr 0. TREITOATH hHz
10 dBen ﬁll_
O dam : |
|
[
10 dBm I_! L
I
|
20 dem : lll”
[}
=0 dEm T i i
| I
| | S 1 ] |I ‘\
o A i 'n,J!,l’I I 1
[ J)I L !"”‘t _L 'l \
st s T waa s E? S
J&Jwﬁjdltj -4 el bwi wufl—hlq.
60 dBm
CF 18525 GHz 691 pts Bpan 15.0 MHz
brre———— — W|
L JL J

Date 73 MAY F08T D537 40

Fig.5
3|

SpEciruaT
Rof Lavel 30.00 diem  ONsel &.60 06 = RBW 10 kHz
At 40dE  BWT  15ms e VBW 30 kHz  Mode Sweep
SGL Count 274/1000
1Pk Max
IR N 16,42 difirm
I BBdGOAD GiHz
20 dBm O Bl FO0. 4S040 L hHz
10 dBen
2
O dam ? .
1
-10 dBm ,."ll ||
frox
20 dem ||
1
21 i, A f 1S
il 1
i f |
| ! i
440 dpmi | ; .
Low,
&0 _L_ i | ".;._r rll." "lj - e
L"""-umd u IlL,LdJ"I,-lr\J‘“, wﬂm M"H %w].w.l"r f S
-6 dBm
CF 18525 GHz 691 pts Bpan 15.0 MHz
ﬁ' — wl
L JL y

Date 73 MAY F08T7 0538 33

Fig.6

The State Radio_monitoring_center Testing Center (SRTC) Page number: 65 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

EF R AR TR
[ Spectrum -
al Lawvad 50.00 diem Offsat & .66 dF = ROW A0 kg
Att 40 4B BWT L7 ms & VBW 100 kMz  Mode Swaeg
SGL Count 1000,/3000
B 1Pk Mau
siral i0.62 dfm
L BE44 750 GHz
20 dRemi oo B 2.1 T0TE TO04 MHE
10 dBem e I
]
|
0 d&m i
I.
1
0 dim
I'|I II'
f |
20 dem - -
r \
.I‘-.ri.-"i"'.\'"".“ "“"!i.m.u.- !
=1 dBm - =
P i
n_.J.A‘\""'" e " "H"w.ul
e il
440 dBm =
NI_I._ I‘I"IL.ﬂ'H-A"l
5 dlien
&40 dBm
 cF 18525 aHz 601 s Bpan 150 MHz
¥ = " WI
k L
Date J35MAY J09T 0530:07

Fig.7

el Laved 30.00 dim Offsat & 68 08 & RBW 100 kibg
Akt 40 4B awWT 1ms s VBW 300 kM Moda Swaep
SGL Count 1000,/1000
1Rk Max
CETEN| A0 14 difiem
i BE11760 GHz
20 diem o B 4. 3LBLREILHT MHz
10 dBem ]r'w'"‘t* -'"-f- s doba .:1.-.-"..TI.
D d&m .! .i
g
-3 dBEm [ I|I.
|II Ill
=0 dim oA 5
J = R
it o Dt WP
a o L ol W1 |
‘Eq'gﬂkn.‘u - ]
-40 dBm
-E0 A
-E0 dBm
CF 18525 GHz 601 s EEﬂn 150 MiHz
Dt 335 MIAY :?D'i:.' 0538 50
Fig.8
Carrier ' Y
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Mid) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.239 Fig.1 0.260 Fig.5
1 24 0.239 Fig.2 0.239 Fig.6
2 1880 18900 > 12 6 2.171 Fig.3 2.171 Fig.7
25 0 4515 Fig.4 4515 Fig.8

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 66 of 956

20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

ShEctrET

1“
¥
Raf Ll 30.00 dis Offsal 8.1 06 & RBW 10 kHz

At

40 4B BHWT 1Emz & ¥BW 20 kHz Moda Sweap
S50 Count 27471 D00

B1PE Max

miafa] 0,03 R m
M1 1 BT TAYL0 GHZ
20 diem 'i O By 0. TR4ITO47E kHz
10 dBm |

O d&m :l:

=30 dBay / L

T "*'L
—— i d \'ir I |

) ™. 1
DSV T L0 T TP A

YL T

-E0 dBm

CF 1.88 CHz

601 pts Bpan 150 MHx
$l
RN

Deta 73 MAY F097 054458

L

Fig.1

1“‘
¥
Raf Ll 30.00 dis Offsal 8.1 06 & RBW 10 kHz

ALt 40 4B BHWT 15 m=z & YBW 30 kHz
S50 Count 27471 D00

B1PE Max

Minida Sweap

TR §] 1R im
20 dBemi

(R L BEZFL 10 GHE
ﬂrL‘Hﬂ . TEHIATOATE kHz
10 dBem

i

/
=30 dBay

- h IIIJ II

T W
M_.lh\:: ) ':Mm;}:"_ll_%mﬁi HL\' by,

il Y., .
] s m.wﬂw
-&0 dBm

l CF 1.88 CHz 601 pts Bpan 150 MHx
$l
L RN

Data 75 MAY F097 054541

Fig.2

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 67 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
T S Fuiaciens b il Tl s

FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
[ Spectrum ‘I“v“"
Rof Lavel 30.00 dim  ONMsel 6. 14 06 = RBW 30 bHr
At 40 4B BWT L7 ms e VBW 100 kHz  Mode Swaep
6L Count 1000,/3000
10k Man
mifa] 19,20 diim
i BE1G62A0 GHz
20 dBm Ocx B 2. 170767004 MHz
- =
10 dBen ""‘"““"J""'"{’q"'“‘t'
D dan
'
10 dBm f "I
=0 dBm - II'.
! .
0 dEm N ol i "4""'“-44"“"-.
i 5 WL i,
S g
-4 B L“m i
o
ot
51 dien
-£4 dBm
CF 1.88 GHz 691 pts Bpan 15.0 MHz
— m—h—-—.
L JL y

Date 73 MAY FO0T 05 48 34

Fig.3

=
w
el Laved 30.00 diem Offsal 8.12 dB & RBBW 100 kibp

At 40 dB  BWT 1ms & VWBW 300 kHz  Mode Swaep
SGL Count 1000,1000

B 1Pk Max

Mila] . Fd difiem
1 BE1 9540 GHz
20 dBem oo By

4. SLFVRSINS MHz
e e f‘lh—nl.g-"ﬂa""nuw:ﬁ‘-]n.dl.‘-_

10 dBemi

( |

. }
= m:f‘l”"vﬁ.w dﬁ'lh.-*m-f“h.ﬁ_.r'-ul “'iﬁm."'!ﬁ-..,
_-F.'E‘En. -

“4.1*‘““"-""'1. o 41\“_

-4 dBm

-50 diten

-50 dBm

CF 1.898 CHz

601 pts

EEEIH 150 MHz
. ]
LE FES 4

Date 73 MAY FO8T 054707

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 68 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



SRTC

Tree S Funleny Meorabin g il Teslion) S

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
Rof Lavel 30.00 dim  ONseE 6,14 06 = RBW 10 kHz
At 40dE  BWT  15ms e VBW 30 kHz  Mode Sweep
6L Count 274/1000
10k Man
mifa] 1,63 dfm
. BT PRS10 GHz
20 dBm I{ Oce Bwr 0. ATZOH052 L hHz
|
10 dBen
'.IJJ
D dan |
10 dBm ||I Illl
[
20 dem ,' |
20 dBm Jlll "'\ | j"‘-
40 dBm = : \
Ei \ I 1
J '.M-"-II"-. o ol
ﬂi :;:_-_'Wﬂ'“"‘"k 1 5'9&‘1&,..’!"2'_'1&:_;‘}-_ 1||‘.h.ﬂl:‘_’_.___, .'I LL'--.w
-4 dBm
CF 1.88 GHz 691 pts Bpan 15.0 MHz
— w:
Date 5 MAY 2017 054750

Fig.5
SpEciruaT
el Laved 30.00 dim

1“‘
=
Offsat 5.1 d8 & RBW 10 kHz
Akt 40 dBE - BWT 15 m=z & VBW 30 kHz Moda Sweap
SGL Count 27371000
B 1Pk Max
[EUEN 1856 e
™ LBEZ17 10 GHz
20 dBem Lo le o EI'>|1 FFR.TETITOATH kHEz
10 dBm |
0 dam :
|'I |
-2 dBm y ",
i
«210 dBm 'r II
|
2 A / 1
.30 digi 7 T
ﬁ / '
-4 dfr l. tl. |I ]
g ] L ; b
- i —ph e T"%:'_ 'P'II—":'I -y g \‘IWIWIU e
= S T ST LT i
-E0 dBm
CF 1.88 GHz 601 s
e
L Jh .
Date T3 MAY 0T D548 33

Epan 150 MHz
W|

Fig.6

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 69 of 956

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

"
SpecirET

AR

1Pk Man

el Laved 30.00 dim

[=]

40 4B BWT

SGL Count 10003000

Offsal 012 06 = RBW 30 kHr
LT ms @ VBW 100 kiz

Made Swaesn

20 dBem

CETE R

10 dBemi

PN

Occ B

el

1246 dilim
LBEF1T 10 GHz
27076 TO04 MHEZ

0 dEm

f
[

-20 dBm

20 dBm

-2 dBm

“."v-""_d]__

40 dBm—

el

o A7

-
M

1
A
-5 Al

-50 dBm

e “1

CF 1.898 CHz

L FES

Dt 73 MAY JOET

™

05 4% 18

601 pts

Fig.7

Epan 150 MHz
Wn

el Laved 50.00 diem  Offsal 8.1+ dB & REBW 100 kibr
Akt 40 dB aBwWT 1ms & VBW 300 kHz  Mode Swaep
SGL Count 1000,/1000
B 1Pk Max
CETEN| i BT difirm
L aTad&ED GHz
20 dBem Tl O B 1. S L3 IRS36T MHEz
'ﬂ.l-’-. e a1 N L SN -""ﬁ'l
10 dBem e I
! "
D dam |j IIII
-10 dBm r" "!
=0 dBm !I L f
F' A |-.-\.jf-"'...'J.'bd""rL = l"m"r.'q'-*‘l 'I.'-»-' '\-“ﬁ.“-*w--.
P e e i Y
-4 dBm
-E0 diwn
-E0 dBm
CF 1.898 GHz 601 s EEﬂn 150 MHz
Dt 73 MAY :?D'i:.' 05 4558
Fig.8
Carrier i 5
S Channel B RB RB Bandwidth of 99% Power (MHz)
(MHz) | (High) size | OisE QPSK 16-QAM
1 0 0.260 Fig.1 0.239 Fig.5
1 24 0.260 Fig.2 0.260 Fig.6
2 1907.5 19175 > 12 6 2.192 Fig.3 2.171 Fig.7
25 0 4.515 Fig.4 4.537 Fig.8
The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 70 of 956

20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

T e i ruonoei s Teson) o FCC ID: 2ADOBL675PRO
EF A e R

®el Lavel 30.00 diem  QNs6l 6 69 06 = RBW 10 kHE

ALt 40 4B BHWT 1Emz & ¥BW 20 kHz Moda Sweap
S50 Count 27471 D00

B1PE Max

Mafa] 17.27 difim
19052860 GHZ
210 dRem L Oro Bw O AS2040521 kHz

10 dBem

O d&m

10 dBm -

T = oY .'n i
50 diyge I |"Jl \“’L"""L I )k Y .II I|
ey oV PRTTRR, (e TR R Ll Ve ]

-E0 dBm

CF 1.9075 GHz

601 pts EEEH 150 MHzx
I

Deta 735 MAY J097 055409

Fig.1

®el Lavel 30.00 diem  QNs6l 6 69 06 = RBW 10 kHE

Akt 404dBE  BWT LEm=s & VBW 20 kHz Moda Swesp
S50 Count 2731000
B1PE Max
Mafa] 1675 dfim
1. 2096490 GHZ
20 dRemi oo Bl 0. 4S2040521 kHz
10 dBsm ]

=30 dBay ] Ill
/

1
20 dBm : l!ll
A
.30 d '| -|] 'J.-' Ii,
40 .:L—.. ‘IL 1 "|I " Iallll Lh
I g N "o A M
:f'FJM Tonad | VhALF ‘ o WJM."n'-'muwlr"J )
-E0 dBm

CF 1.9075 GHz 601 pts

EEHH 150 MHzx
I
L RN

Data 73 MAY F097 055457

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 71 of 956
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpecirET

Rof Lavel 30.00 dim  ONSeE 6 69 06 = RBW
Att

=
i
EVET
40 4B BWT LT ms & VBW 100 kHz  Mode Swaep
SGL Count P48 1000
B 1Pk M

mafa]
20 dBem

11.94 dilirm
I GOYAZa0 GHz
Do B

10 dBem

19T 4THOTE MHE
,Fd ad
O d&m

sl

I
|
-20 dBm l'.

1
20 dBm )JJ I.

""l"‘\n:'u‘,.-n.u,
bt apa ol '

b N
-1 B

n.lJ'l'i"‘u.l"'l'ﬂI

TN
-50 diten

b
-50 dBm

CF 1.9075 GHz

601 pts
L

FES

Epan 150 MHz
W|
Date 73 MAY F00T 055535

Fig.3
SpEciruaT
Rof Lavel 30.00 dim  ONMsel & 69 06 = RBW 100 bHr
Att 40de  BWT
264 Count 1000/4000
®1PE M

[=]

1ms & VBW 300 kHz  Mode Swaep

[EUEN
20 dBem

i4 50 diflim
L2077 1780 GHz
oo Bw

4 SLFLIIIOT M-z

M1
e L ik "|.-1.~-"“'-\.,"L A Aot f e B

Ii'l
40 dBm Jll ll

f I
<20 dBm

1
!
g AT 1,-'-/\' J"FJJLM'LJ'AI- v
E "' P

-4 dBm

O asm

%WMHW

!

]
-5 A

-50 dBm

CF 1.9075 GHz

601 pts
L

FES

Epan 150 MHz
Wn
Date 73 MAY F00T7 055618

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 72 of 956

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

SpecirET

[=]

el Laved 30.00 dim
Akt 40 dB
SGL Caunt 2741000

aBWT

Offsal 560 06 = RBW 10 kHz

15 m= & YWBW 30 kHz

Mode Sweap

B 1Pk Mau

20 dBem

Mafa]

10 dBemi

oo Bw

16 .A4 dilim
I BnS4 160 GHz
IR TEFIATOATE kHz

O g

-20 dBm

50 dliten ¢

-E50 dBm

/
o

W‘L"“"r”l"ﬁ]-wﬁ-'l'“’rj

I.L-Nn'l.-i

CF 1.9075 GHz

601 pts

L FES

Dt 73 MAY J0OT 055701

SpecirET

Fig.5

Epan 150 MHz
W|

[=]

el Laved 30.00 dim
Akt 40 dB
SGL Count 27371000

BWT

Offsal 560 06 = RBW 10 kHz

15 mz & WBW 30 kHz

Mode Sweap

B 1Pk Max

20 dBem

Mila]

10 dBemi

Ooo EII![

17,11 i
1. 9096390 GHz
P00 42040521 kHz

O asm

-2 dBmy

<20 dBm

=71 dBEw
W

-4 dfsmi—
|

\
o

e

501 Al —y .
_.L--"# [ha {N‘-ﬁf

<50 dBm

Vi)

A

"\q..'.

Mmooy a1

Wi,

CF 1.9075 GHz

601 pts

L FES

Date 73 MAY FO8T D557

Fig.6

Epan 150 MHz
W|

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 73 of 956

20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

Tre Saare Fuini Feorabiaieng_senied Testng Cemied

FCC ID: 2ADOBL675PRO
(e e i L
[ Spectrum -
Raf Lawel 30.00 i Osel & 69 06 = RBW 30 kH
At 40dBE  BWT L7 ms e VBW 100 kHz  Mode Swaep
SGL Count 944,000
TR
SETE N 11.209 il
10091280 GHz
20 dBem O By 2. 170767004 M-z
i
10 dBm R T-,...
| 1
0 dam T
\
a0 dRm £ +
II'. II
20 dBm Ir_,'r 1.
* e,
W i '-hr M
=0 dEm e
ke .
R .,
40 da.-.u ; b
- "
. T
B i
-6 dBm
CF 1.9075 GHz 691 pts Epan 15.0 MHz
™ T |
L L 4

Date 73 MAY FO8T 055837

Fig.7

SpEctruET -
al Lawvad 50.00 diem Offsat &.60 0F = ROW 100 kA
Akt 40 4B BWT 1ms & VBW 300 kHz  Mode Swaep
SGL Count 1000,/3000
®1FE Man
CETEN| 12.57 difirmy
1 GDESHED GHz
20 dBem Do B 1. SEMENE0IE Mz
L
10 dBen 1 ;'-"..- AR I.-' P SN TN e PN L
J {
I 1
0 dam II II
-3 dBm ; 4
f 1
20 dem - A
: Pl e A
A )
R .
-4 dBm
501 diten
-E0 dBm
CF 1.9075 GHz 601 s EEEIH 15.0 MHx
™ T |
L FER y

Date 73 MAY FO0T 055010

Fig.8

Carrier ' Y
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Low) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.217 Fig.1 0.217 Fig.5
1 49 0.217 Fig.2 0.217 Fig.6
2 1855 18630 10 24 12 4.342 Fig.3 4.385 Fig.7
50 0 9.074 Fig.4 9.117 Fig.8
The State Radio_monitoring_center Testing Center (SRTC)

Page number: 74 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

ShEctrET

[=]

At 40 4B BWT

S50 Count 1581000

®el Lavel 30.00 diem QNSel 6. 1% 06 & RBW 10 kHE
30 ms = VBW 30 kHz

Minida Sweap

B1PE Max

19637 diim

Mg
1 BE06150 GHZ

O B FLT.076 700434 kHz

20 diemi

AT

10 dBem

O d&m

=30 dBay

20 dBm

HW”LMJ,F'

Lrww, o

1 : j
ﬁﬂ:yfﬂ"‘_&m«mﬂ 9} v

CF 1855 CHz

601 pts EEHH 0.0 MHZ

L FES

Data 75 MAY J097 D804 17

Spectrua

Fig.1
=

At 40 4B BWT

S50 Count 1581000

®el Lavel 30.00 dim  QNSel 8. 1% 06 @ RRW
30 ms = VBW 30 kHz

10 kHz
Minida Sweap

B1PE Max

19.08 iirm

mafa]
1. BEQ4770 GHZ

i
o Byl FLT.076 700434 kHz

20 diemi

5

10 dBem

O d&m

=30 dBay

[T P |

oy

A
S v

t ke,

-E0 dBm

CF 1855 CHz

Bpan 30.0 MHx
$l

L FES

Data 73 MAY F007 D805 D0

Fig.2

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 75 of 956
20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

SpecirET

[=]

Rof Lavel 30.00 diem  QNsel 6.14 06 = RBW 100 bHr
Att 40dB BWT 1ms m VBW 300 kHz  Maode Sw
6L Count 79641000

5y

B 1Pk Mau

Mafa]

20 dBem DBy

Jn.p‘.wh.-.uﬂp-rl],;{'

15.69 dfim
I BEARZ 10 GHz
4241334009 MHEz

10 dBemi

\

O g

\

30 dBm ;

!
1

vt e

Bt ol P

J-Ml._hl'-"vl

Tt of

-50 diten

-50 dBm

CF 1.855 OHz 601 s

L FES i

Dt 73 MAY F00T D805 43

Fig.3

Bpan 0.0 MHz
W|

SpEctruET ‘I“v“"
Rof Lavel 30.00 dim  OMsel 6.14 06 = RBW 300 kHr
At 40dE  BWT 1ms m VBW 1 M-z Mode Swaep
SGL Count 1000,/3000
1Pk Max
[EUEN 16 65 dfim
L.BS16570 GHz
20 dBm O B 9, 07EE0GO7E MHz
T F'-.-Ih gt Ay J\.-L_-\_.ru-»ﬂw-lf\_[\_-'
10 dBen : L
{ ||
f
D dan } i
-10 dBm I l‘,
/ \
i i 5
g | sl Py Dkl TR e T,
v M
3B
40 dBm
54 dien
-£4 dBm
CF 1,855 GHz 691 pts Bpan 0.0 MHz
e — W|
L JL y

Date 73 MAY FO0T D806 37

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 76 of 956

20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpecirET

=
w
el Laveld 30.00 dim  Offsal §. 12 dB & RERW 10 kHz

AR 40 4B BWT 0 m= & WBW 30 kHz
SGL Count 1581000

B 1Pk Mau

Mode Sweap

L ETER 1808 dim

1 BEOS 720 GHz
FLTO70 700404 kHz

11
=0 diem E oo B
.

10 dBemi

O g

10 dBm -

L LT P . PP | | |
RPN N T N 'uq.ukv"': “""Hj* TE"“"-J'\‘JII I‘“"ﬂmw"-_uwrm.r 1'1',,#},',4.1.5,- = P

CF 1.855 OHz

601 pts

Bpan 0.0 MHz
e————— — wl
LE FES 4

Dt 73 MAY F00T D207 10

Fig.5
SpEctruET ‘I“v“"
Rof Lavel 30.00 diem  ONsel 6,14 06 = RBW 10 kHz
Att 40dE  EWT 30 m= % VBW 30 kHz  Mode Sweep

SGL Count 13871000
B 1Pk Man

[EUEN 19537 difirm
- 1 BEGIESH GHz
20 dBem

oo El-l-!. ZL7.076700-434 kHz
T

10 dBemi

O asm

-2 dBmy |

Pk . Y Iy e iy A
pectr a7 T, Y v 1~rvﬁm’rﬂu£’v

el T SRR P Y
-E0 dBm

CF 1.855 OHz 601 s
e—————

Bpamn 30.0 MHx
— WI
L FES i

Date 73 MAY F007 D807 53

Fig.6

The State Radio_monitoring_center Testing Center (SRTC) Page number: 77 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear o e s e e

"
SpecirET

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

el Laved 30.00 dim

[=]

AR

SGL Count TeE 1000
B 1Pk M

40 dB

aBWT

Offsat 0,12 06 = RBW 100 kHr
1ms s VBW 300 kkz

Made Swaesn

20 dBem

10 dBemi

Tt
]

CETE R
Ooc By

14, 10 afim
L BESEZ 10 GHz
4. 341534009 MHz

0 dEm

-20 dBm

20 dBm

-2 dBm

pord

e
E

o il bt

-4 dBm
e

porey oW
ag At

T &

o,

B0 dien

-50 dBm

Ld T

CF 1.855 OHz

™

L FES

Dt 73 MAY F0T |

el Laved 30.00 dim

DE0a 38

601 pts

Fig.7

e

[=]

AR 40 dB
SGL Caunt 10003000
B 1Pk Man

mes - VBW

Tffsal 0,12 06 = RBW 00 krr
awT

I MHz Mode Swaep

-50 dBm

-4 dBen

B0 dien

20 dBem

CETEN|

10 dBemi

'.J‘;_!JJ!.IL"lr\ e

oo B

SH LI P R

i6. 10 dflm
LBSZ3650 GHz
DILTEZLHLE MHEz

0 asEm

-2 dBmy

20 dBm

B
TUTE

WP
s o l]-.“'-“' 5
T

=LA

CF 1.855 OHz

™

L

FES

601 pts

e

Dt 75 MAY F097 05010
Fig.8
- H o
Carrier Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Mid) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.217 Fig.1 0.304 Fig.5
1 49 0.217 Fig.2 0.260 Fig.6
2 1880 18900 10 24 12 4.385 Fig.3 4.342 Fig.7
50 0 9.030 Fig.4 9.074 Fig.8
The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 78 of 956

20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

T e i ruonoei s Teson) o FCC ID: 2ADOBL675PRO
EF A e R

®el Lavel 30.00 diem QNSel 6. 1% 06 & RBW 10 kHE

ALt 40 4B BHWT J0om= & ¥BW 20 kHz Moda Sweap
S50 Count 1581000

B1PE Max

Mafa] 1945 dfim
kil 1 BTSE150 GHz

20 diemi oo B FLT.076 700434 kHz

a—

10 dBem

O d&m

=30 dBay t

| 1|
L . |
vt S SroPm LE Y g 'ﬁu’“‘“’%ﬂ’%ﬂ]‘mhmﬁr AWM,.J !

-E0 dBm

CF 1.88 CHz

601 pts EEHH 0.0 MHZ
I

Deta 75 MAY J097 D8 143

Fig.1

®el Lavel 30.00 diem QNSel 6. 1% 06 & RBW 10 kHE

ALt 40 4B BHWT J0om= & ¥BW 20 kHz Moda Sweap
S50 Count 1581000

B1PE Max

Mafa] 18.69 dfim
1 BEE4IE0 CHZ

141

20 diemi oo EIPT FLT.076 700434 kHz
Tk
k|

10 dBem

O d&m

-10 dBm 'I -

-0 dim A [ I.

| L
ol t

|
+ L IR Y LIil r"l_'-.'II !\FI | ’
fLﬂf" '-’muml_.,;,ﬁ.ﬂmifwﬂ‘_‘.ﬁ' -m:,:,i.'ul_fur "I"F 1__._"'_“%”\

-E0 dBm

vl
"'i't-wh«‘d'rJ '*«w

CF 1.88 CHz 601 pts B

Eﬂn 0.0 MHZ
I
L RN

Data 735 MAY J097 DE1S 14

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 79 of 956
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO
B AR

SpecirET

m
=
Rof Lavel 30.00 diem  QNsel 6.14 06 = RBW 100 bHr
Att 40dB BWT 1ms & VBW 300 kiz.  Mode Swaep
6L Count TEE/1000

B 1Pk Mau

[SETE N 1. 71 il
1 BEZO440 GHz
=0 diem o Ber

4. 004945349 MHz
I ...‘4._.«4,\
10 dBm -

h

!
-20 dBm

e
| s

2 1
o e

30 dEm : s

e i

!f-.lml'n"’ L

CF 1.898 CHz

601 pts

Bpamn 30.0 MHx
— WI

L

FES

Date 73 MAY F00T DR1GET

Fig.3
SpEctruET ‘I“v“"
Rof Lavel 30.00 dim  OMsel 6.14 06 = RBW 300 kHr
Att 40de  BWT 1ms @ VBW 1Mz Mode Swaep
264 Count 1000/4000
®1PE M

[EUEN 1711 difiem
20 dBem

LBTeEES T GHz
Oce By

BHEFI0T3IE M-z
.J.”.w}-\ il _as| H\l.:-’\.r'.‘ah-'-"'!.\,ﬂ;f
10 dBm T

<o ) 1
-0 dBm f Il'

.20 dam d ll:‘ L
- Wﬂﬁlmhml ia
Jﬁ‘{m—.:‘*

PP l'\'-il.u.l-br'
]

-50 diten

-50 dBm

CF 1.898 CHz

601 pts

Bpan 0.0 MHz
WI

L FES

Date 73 MAY F00T D818 40

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 80 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
Th S Pt onkoriug soses Toaieg Come FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
Rof Lavel 30.00 diem  ONseE 6,14 06 = RBW 10 kHz
At 40dE  BWT  30ms e VBW 30 kHz  Mode Sweep
SGL Count 138/1000
10k Man
[SETEN| 17.79 dfim
1 B7ARSETHD GHz
20 diem T O By HEF B0 TIB0609 kHz
10 dBen ||'
D dan
-20 dBm III -II
20 dem .'I I'.Illl
30 dBm ll L L_I
o i 1 H
o - I'..lJl-l__ iy o ._r J
Mﬂ o T i ”Jql'm’r""ﬁm—l‘fﬁ”* farfid l"‘-rt-l-d-.rn.r.lu"' ba g
64 dBm
CF 1.88 GHz 691 pts'_ Bpan 30.0 MHz

Dt 73 MAY F00T D217 34

Fig.5
SpEctruET ‘I“v“"
Rof Lavel 30.00 diem  ONsel 6,14 06 = RBW 10 kHz

AR 40 4B BWT 0 m= & WBW 30 kHz Moda Sweap
SGL Caunt 1581000

B 1Pk Max

Mila]

ifn.0i diim
- LS4 720 GHz
20 dien Ooc Byl

] 00492040521 kHz

10 dBemi

O asm

-2 dBmy

—_——
—-

=

™

el

' . Ll Y
‘jﬂ“’i‘"'"hwm,h I_|‘1‘I1UMI_J-)?:F '\'--"..-u-ﬂ.l.r" i o f:,.y“ WJ&M"LM
-E0 dBm

CF 1.898 CHz

EEEH 0.0 MHz
I
LE FES 4

Date 73 MAY F00T7 D8 18D7

The State Radio_monitoring_center Testing Center (SRTC) Page number: 81 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear o e s e e

"
SpecirET

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

el Laved 30.00 dim

[=]

AR 40 dB
SGL Count TER/ 1000
B 1Pk M

Offsat 0,12 06 = RBW 100 kHr

aBWT

1ms & WBW 300 kiHz

Made Swaesn

20 dBem

CETE R

14 A0 dfm

20 d

B0 dien

-50 dBm

10 dBemi
0 dEm

-20 dBm

-2 dBm

o

Ooc By

L BHO4TAD GHz

;"4 ey PeT ni
I

4. 341534009 MHz

BT

=

Hh‘rj-_*ul '-u\'.k-\.l'ﬂ

L4}
*.-u'l.l" e

'"'"“‘.JMHL

CF 1.898 CHz

™

L

Date 73

AR

B1Pk M

FES

MAaY F087 D818 50

el Laved 30.00 dim

601 pts

Fig.7

e

[=]

40 dB

SGL Caunt 10003000

L

BWT

Tffsal 0,12 06 = RBW 00 krr
1ms w VBW

I MHz Mode Swaep

20 dBem

10 dBemi

CETEN|

Illr"'rh Pt AT l!

O By

LR TP .|_|"
i

601 dilim
L BTREFO0 GHz
H.0TIR0GOTE MHz

0 asEm

-2 dBmy

20 dBm

=

i i=gdpm

hlurtis, ._-.-'jlfgmf"ta-x,""*m o

T 5
r'*-u-Lﬂ.“mh*‘

-4 dBen

B0 dien

-50 dBm

CF 1.898 CHz

™

L

FES

601 pts

e

Dt 7% MAY F097 D 1933
Fig.8
- H o
Band frgciggﬁgy Channel - RB RB Bandwidth of 99% Power (MHz)
(MHz) | (High) size | OisE QPSK 16-QAM
1 0 0.260 Fig.1 0.304 Fig.5
1 49 0.260 Fig.2 0.304 Fig.6
2 1905 19150 10 24 12 4.342 Fig.3 4.385 Fig.7
50 0 9.030 Fig.4 9.030 Fig.8
The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 82 of 956

20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

ShEctrET

1“
¥
Raf Lawwl 30.00 dis Offsal 816 A & RBW 10 kHz

ALt 40 4B BHWT J0m=z & YBW 30 kHz
S50 Count 1581000

B1PE Max

Minida Sweap

Mafa] 10.69 dfim
20 dem

1. 2D0SIE0 GHZ
T] oo B T0.4S2040521 kHz

10 dBem

O d&m

30 dBm L

]| 4
-4 dBm T |
|

| | |
M Li 1 |
niad -,.NM.-\M,.,J Tt L l.*.i'l".,l-.u. _.Iu__,l"'lr"

R YA, PTG, v i
-E0 dBm

CF 1.905 CHz

601 pts Bpan 30.0 MHx
$l
RN

Data 73 MAY J097 08 2347

Fig.1

1“‘
¥
Raf Lawwl 30.00 dis Offsal 816 A & RBW 10 kHz

ALt 40 4B BHWT J0m=z & YBW 30 kHz
S50 Count 1581000

B1PE Max

Minida Sweap

Mafa] 19 60 dfim
M1 1 B0ea470 Gz
20 dRemi

‘._- 0. 4E2040521 kHz

10 dBem

O d&m

|
=30 dBay

{1
20 dBm -

20 disn 1 [ ]I

-4 .:lﬁ J ||
J:r " | | _,,HI i, ) 4
P L.w,_rﬂ',;wmﬂ"!‘ﬂmﬂ‘i;nﬁ{m ; b

"y '%u..-nquj Nl
-E0 dBm

CF 1.905 CHz 601 pts
e

Bpan 30.0 MHx
$l
L RN

Deta 73 MAY J097 08 2475

Fig.2

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 83 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO
(]

Tree S Funleny Meorabin g il Teslion) S

ERFiEmREREa Rl
i SpEciruaT

Offsat 0,10 06 = RBW 100 kHr

Moda Swaep

el Laved 30.00 dim
Akt 40 dBE - BWT 1m=s & YBW 300 kHz
15.31 diim

SGL Count TEES 1000
B 1Pk M
mifa]
1 GOFFAL0 GiHz
T Bwi 424 1534009 MHEz

20 dBem
:-—nd-ﬂ"u“lrl.am'b't
i

10 dBemi
1

0 dsm
[

al
T e
Ay .

«210 dBm
T "IFJ
[ .
W,
"u._fhr..

'Jpr'\m.#'*-'u

-50 dBm
601 s Bpan 0.0 MHz
p— wl

CF 1.905 CHz

L FES

Date 73 MAY F00T7 D8 2508

Fig.3
=

SpEciruaT
Offsat 0,10 06 = RBW 300 khir
1 MMz Mode Swaep

el Laved 30.00 dim
Akt 40 4B BWT 1ms & YBW
SGL Count 10001000
B 1Pk Max
[EUEN 1695 dfim
1-G07 1270 GHz
20 dBem ';«'Jn.' B BHEFI0T3IE M-z
S Sl R R e [ LHJ‘L'[
10 dBm r 1
f \
= '|
O dEm i 1
| H
-20 dBEm 7
|
ke T b f lﬁ-"‘""%
g ity
j TR | hau,l.mul.\q
m‘éan. &
ol
40 dBm
-5 A
-E0 dBm
CF 1.905 CHz 601 s Bpamn 30.0 MHx
y L e

L FES

Dt 73 MAY J00T D8 2551

Fig.4

Page number: 84 of 956
20170915V1.1.0

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288



SRTC

Tree S Funleny Meorabin g il Teslion) S

No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO
e R TR
[ Spectrum ‘I“v“"
Rof Lavel 30.00 diem  ONset 6.10 06 = RBW 10 kHz
Att 40dE  EWT  30m= = VBW 30 kHz  Mode Sweep
6L Count 138/1000
® 10k M
mifa] 17.81 diim
Y L G006 150 Gz
20 dim ﬁ O By 2807 IB0GE kiHz
10 dBem .
l
O dam ”
Il
30 dBm I I'||
20 dam .'I )
=1 dim 'II L
[ A
40 dim f !
l jen, 3 j l
50) it =t - ik -
vt HeVP) (T 17 e v L RPN 1 ) [N P WY
60 dBm
CF 1.905 GHz 691 pts Bpan 300 MHz

Dt 73 MAY FO0T D8 26 37

Fig.5

SpEctruET ‘I“v“"
Rof Lavel 30.00 diem  ONsel 6.10 06 = RBW 10 kHz
At 40dE  BWT  30ms e VBW 30 kHz  Mode Sweep
SGL Count 138,/1000
1Pk Max
[EUEN 1755 difirm
- GnesFan Gz
20 dBem Occ n[fir' M G0 7 IEOG0E kiHz
10 dBen
D dan B
A
-10 dBm i
/)
20 dem i
J
) y
2 d / \I
P T
404 i II.
i r"'""l '
i 1 r Wy ke
-S4 gl = 'L{mm :'1"1Jlr.l- o .
By R (g o e T TITIT) TR L P
-4 dBm
CF 1.905 GHz 691 pts Bpan 0.0 MHz
I
L JL - '

Date 73 MAY F00T 0837 20

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 85 of 956

20170915V1.1.0



SRTC

Tre Saare Fuini Feorabiaieng_senied Testng Cemied

No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
[ Spectrum -
Rof Lavel 30.00 diem  ONseE 6,10 06 = RBW 100 kHr
At 4D dE  BWT 1ms s VBW 300 kHz  Mode Swaep
SGL Count THE/ 1000
10k Man
mifa] 14,08 dfm
I BGOFPARESD GHz
20 dBem oo Bw 4. JH4G4FT4G MHz
10 dBen 4™ .I.‘__..___.‘_‘%
1 [
O dEm II
|
0 dBn | I".
{
20 dem P | -
2 f o
PR -ﬂi"-"'h
pet” j N,
.30 dBm kP - %"
P ko
i A Jl']'_,
i - 3
3 4'3_‘*5'_&5. " T
-5 Al
&4 dBm
CF 1.905 GHz 691 pts Bpan 0.0 MHz
™ T |
L JL m' o

Date 73 MAY F00T7 08 3803

Fig.7

Baf Lawvel 50.00 dim  Offsei 516 d8 & RBW 30 kiHr
Akt 40 dB aBwWT 1ms = VBW I MHz Mode Swaep
SGL Count 1000,/1000
B1RE Man
CETEN| 1655 dfm
- GDSA0AD GHz
20 dBem ',' o By LM 0738 MHz
T M i cmermmann i, o Ay
10 dBsm r - 3 JH",
| '|
O dEm ] :_I
-3 dBm I.I ':I
|I ]'Lr\.'
20 dBm - e
PR [
Mool “Neanty
-"Sﬁ'}dEn. k‘!'q‘ﬁ,‘
-4 dBm
-E0 diwn
&0 dBm
GF 1.905 GHz 601 s EEﬂn 200 MHz
Dt 73 MAY :?D'i:.' 08 28 47
Fig.8
Carrier i 5
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Low) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.260 Fig.1 0.260 Fig.5
1 74 0.260 Fig.2 0.260 Fig.6
2 1857.5 18675 15 40 18 7.229 Fig.3 7.229 Fig.7
75 0 13.546 Fig.4 13.480 Fig.8
The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 86 of 956

20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

T e i ruonoei s Teson) o FCC ID: 2ADOBL675PRO
AT M

Rel Lavel 30.00 diem QNsel 6 00 06 & RBW 10 kHE

At 4A0dE BWT 45 m= @ VBW 30 kHz  Mode Sweep
S4L Count 9271000

® 1Pk e

Mafa] 7. %@ i
1.BEO9230 GHZ
20 dRemi Do Bw 0. 4S2040521 kHz

10 dBem

O d&m

-30 dBam .
|
|

o—— 1] T . Ji |
APETR PRSP f S W‘t'?'m—jﬂnﬂ (9% 1 PR, TR L

-E0 dBm

CF 18575 GHz 601 pts EEEH 450 MHx
L RN

Date 73 MAY F097 D8 31350
Fig.1

Rel Lavel 30.00 diem QNsel 6 00 06 & RBW 10 kHE

At 4A0dE BWT 45 m= @ VBW 30 kHz  Mode Sweep
S4L Count 9271000

® 1Pk e

Mafa] L7590 fm
M1 I BE42080 GHZ
20 dRemi Do B O 4S2040521 kHz

[ TTI | htd Ilr ll‘l

P | O R TR R e L T Y o ST, § AR P,

CF 18575 GHz 601 pts EEEH 450 MHx
L RN

Data 73 MAY F097 08 3447

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 87 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288 20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpecirET

[+c28
i
Raf Lol 530.00 dies  Ofsel 468 d8 & RBW 100 kil
At 4048 BWT

1.1 ms m WBW 300 kHz  Mode Swaep
SGL Count 552/1000
B 1Pk Ma

L ETER 11.75 diim
LBEI 1010 GHz
20 dBem

T 228054124 MHz

Do Bw

B

1t

.

10 desn ][ Eareatt A
O dEm

|| |
-20 dBm

N [—

e e
s i

-4 dBm '.'.-"‘)"F dhi.
s ki

-50 diten

i "}

-50 dBm

CF 18575 OHz

601 pts

EE:IH 450 MHz
I
LE FES 4

Date 73 MAY F00T 08 3575

Fig.3

m
v
Rof Lavel 30.00 dim  ONsel & 060 06 = RBW 300 kHr
At 40dE  BWT 1ms m VBW 1 M-z Maode Swaep
SGL Count 1000,/3000
1Pk Max
[EUEN .55 difirm
L BGAETE0 GHz
=0 dBem O By

1255500107 MMz

T e T Hi.hﬂ.ﬂiu.i--ur“"r{rl‘i
n I T

O dam . l!
|| \

-3 dBm T 1

b e """v"'\m
30 den o »
i
-B0 divn
-E0 dBm

CF 18575 OHz

601 pts
-

Bpan 450 MHz
Wn
LE FES 4

Date 73 MAY F00T 08 3608

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 88 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

SpecirET

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

AR

el Laved 30.00 dim

SGL Count 93/1000
B 1Pk M

Offsal &6 a6 = RBW 10 kHz

[=]

40 4B BWT 45 mz & WBW 30 kHz

Mode Sweap

O g

20 dBem

10 dBemi

Mafa]

oo Bw

16.24 diirm
I BEOBSTD GHz
00492040421 kHz

-20 dBm

-50 diem
bt ey

-E50 dBm

.

Ty e ﬂWW

*r!.,lnl'-yl.l--"m-d&m-f'f"' '-""UI L‘v-LqI-

CF 18575 OHz

601 pts

L

Date 73 MAY J09T 08 3651

AR

B 1Pk Max

SpecirET

el Laved 30.00 dim

Fig.5

Oifsat &.68 06 = PDW

Bpan 450 MHz
wn

[=]

40 4B BWT
SGL Caunt 92,1000

10 kHz

45 mz & YWBW 30 kHz Moda Sweap

20 dBem

Mila]

10 dBemi

oo EI-""J-

1660 dilim
1. BES1430 GHz
P00 492040521 kHz

O asm

-2 dBmy

=
L

JLF]W‘-H;II h'r"\;p"’

:JL-huM—s;Jl an b

CF 18575 OHz

601 pts

L

EE:IH 450 MHz
I

Date 73 MAY F00T 08 3735

Fig.6

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 89 of 956

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear o e s e e

"
SpecirET

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

el Laved 30.00 dim

[=]

Ofsat 560 a6 = RBW 100 kHr

AR 40 4B BWT

SGL Count §53/1000

1Pk Man

L.l ms & WBW 300 kiHz

Made Swaesn

20 dBem

10 dBemi

R

CETE R 10,73 efim
L BESO7 70 GHz
Do By 7 PTROS41T4 MHz

P

0 dEm

-20 dBm

20 dBm

-2 dBm

I

40 dBm— L

J.,dv\-'wr‘l‘b .

iy

-
|

B0 dien

-50 dBm

WA

CF 18575 OHz

™

L FES

Date 73 MAY F097 08 3818

601 pts

Fig.7

Bpan 450 MHz
Wn

Baf Lawvel 50.00 dim  Offsel 4. 66 d8 & RBW 30 ki
Akt 40 dB aBwWT 1ms = VBW I MHz Mode Swaep
SGL Count 1000,/1000
B1RE Man
CETEN| .:IEI.-HI||:'|r||
20 dEem i_'n-:-_- By 13 -1‘|| |I|.-I|>r‘-:::|:||r:l:'| 'v;: ::
S '.I.:n‘ bl e e .L-ahrb'!-ur:rl;
D d&am I'I II
|I |
-2 dBm _.I 'll
20 dBm = ] I!I.“.]-'-"J"r'}'\‘- th_“.”. X
" ";‘{_‘l-___,.l,-ll-#"\ w-rp Y l'“"l_fln"'b,Jm\hhIJ
L|'I.:"*"';’ur
'-':ihj‘der..
-E0 diwn
-E0 dBm
CF 1.8575 GHz 601 s EEun 450 MiHz
Dt 73 MAY :?D'i:.' 08 380
Fig.8
Carrier i 5
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Mid) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.260 Fig.1 0.260 Fig.5
1 74 0.260 Fig.2 0.260 Fig.6
2 1880 18900 15 40 18 7.229 Fig.3 7.229 Fig.7
75 0 13.480 Fig.4 13.480 Fig.8
The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 90 of 956

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.:

SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO

[=]

At 40 4B

awWT

ShEctrET
®el Lavel 30.00 diem  QNsel 6,14 06 = RBW 10 kHE
Minida Sweap

4L mz & ¥BW 20 kHz

0. 76 diim

S4L Count 9271000

Mg

1. BTAISTO CHF

B1PE Max

20 diemi

O B

O 4S2040582 1 kHz

10 dBem

O d&m

=30 dBay

PR

P ot oo 1

hﬁ.l."d"ﬂi] !rmq:m?,ij .,I.J_,,-‘-l.,-'.-;-u,h-'-: e T

-E0 dBm

l

CF 1.88 CHz

L FES

Data 73 MAY JOAT

Spectrua

®el Lavel 30.00 diem  QNsel 6,14 06 = RBW 10 kHE
45 ms = YBW 30 kHz  Maode S

At

D8 44 08

Fig.1

601 pts Bpan 450 MHx
$l

=]

40 4B BWT

wesp

19.27 diirm

SGL Count 927

plule]

Mg

I BEGTOED GHZ

B1PE Max

=
Oce Bvil

20 diemi

0. 4S2040521 kHz

10 dBem

O d&m

=30 dBay

3

BIFR L

-0 iy
Yl

o Bt gy

: 1
;-:,:.G“ﬂﬂl:‘h;“’“—' T T, 3 o T P

-E0 dBm

CF 1.88 G

L

Hz

FES

Data 73 MAY F097 D8 4452

Fig.2

601 pts Bpan 450 MHx
$l

Page number: 91 of 956

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
T S Fuiaciens b il Tl s

FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
[ Spectrum ‘I“v“"
Rof Lavel 30.00 diem  ONMsel 5.14 06 = RBW 100 bHr
At 40dE  BWT  Llms e VBW 300 kHz  Mode Swaep
SGL Count 5971000
10k Man
[SETEN| 19.92 dfm
L. BEOS2 10 GHz
20 dim — Oce B 7 2RROHA1TH MHE
10 dBen ;é-tln,-u{,r.ﬂ\'\l vnl'ﬂ:
D dan l,
| .II
J
10 dBm : .II
|
20 dem ,r I',
!
g ,.»w--JJ L g e
.30 dBm ;
i '\"’M*r‘u HM'-"-M.
hi"hl""""huh I'M“-“\-
49 8 s
54 dien
-£4 dBm
CF 1.88 GHz 691 pts Bpan 450 MHz
I
L JL y - '

Date 73 MAY F00T D8 4535

Fig.3

=
w
el Laved 30.00 dim  Offsal 8. 12 dB & BBRW 300 kibp

At 40 dB  BWT 1ms & YBW 1 MHZ Mode Swaep
SGL Count 1000,1000

B 1Pk Max

[EUEN 15 46 i
LBTSS 720 GHz
20 dBem oo Baw

1348043097 MHz
t-.H-',J_.u“-. Y o ¥ 3
10 dBm ¥ '\II.

L ) ﬁ.

-2 dBmy II II

I|
/ \
.20 dem

i L bt

R i U T

Teh
-4 drm

-50 diten

-50 dBm

CF 1.898 CHz

601 pts

EEEIH 450 MHz
. ]
LE FES 4

Date 73 MAY F00T7 D8 48 18

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 92 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

SpecirET

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

el Laved 30.00 dim

[=]

Offsal 0,12 06 = RBW 10 kHz
Att 40 dB

awWT 45 ms w VBW 30 kHz  Mode Sweep
SGL Count 93/ 1000
® 1Pk Max
[SETEN| 1644 dfm
I B7H4250 GHz
20 diem O By 00 4BZ040521 kHz
10 dBem

O g

- |
x

J i halt

s A A v

e AL |

-E50 dBm

ML m«""’“‘”’f““‘mﬂiﬁwww" g

CF 1.898 CHz

l

601 pts

L FES

Dt 73 MAY JOOT D8 4701

Fig.5

el Laved 30.00 dim

Bpan 450 MHz
wl

[=]

Offsal 0,12 06 = RBW 10 kHz
Att 40dE  BWT 45 mz = VBW 30 kHz
S6L Count 92,/1000

B 1Pk Max

Mode Sweap

20 dBem

Mila]

10 dBemi

oo B

i6.06 diim
L BEETOAD GHz
P00 42040521 kHz

Sy g Ve ST ey P g l"“%#”*#t:-r

| -
L TRENT Y S | vy

CF 1.898 CHz

601 pts

L FES

Date 73 MAY FO0T D8 4744

Fig.6

Bpan 450 MHz
wl

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 93 of 956

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear o e s e e

"
SpecirET

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

-50 dBm

b )

B0 dien

AR

el Laved 30.00 dim
40 dB

Offsat 0,12 06 = RBW 100 kHr

[=]

SGL Count 5061000
B 1Pk M

aBWT

L.1m= & VBW 300 kiHz

Made Swaesn

20 dBem

CETE R 19.04 diim

10 dBemi

r
i) =B an e by

L. BBONDGSH GHz

Oce B 7 2TROHA1TE MHE

ol

0 dEm

-20 dBm

e S

20 dBm

-2 dBm

Ju e

1
M

e Py

S

C

F 1.88 CHz

™

L

Dt 73 MAY JOET

FES

08 4837

601 pts

Fig.7

Bpan 450 MHz
Wn

el Laved 50.00 diem  Offsal 8.1+ dB & REBW 30 kil
Akt 40 dB aBwWT 1ms = VBW I MHz Mode Swaep
SGL Count 1000,/1000
B 1Pk Max
CETEN| 1519 diiem
L. BEASEID GHz
20 dBem oo B 13480403097 MHz
10 dBsm fde*m — "‘f’w—-"luvl“?_
O dam / I'II
0 dEm '.I
I 1
£k o i Ty
W L i T
A b i Pl S
B En L iy
-4 dBm
-E0 diwn
-E0 dBm
CF 1.898 GHz 601 s EEﬂn 450 MiHz
Dt 73 MAY :?D'i:.' 08 4010
Fig.8
Carrier i 5
S Channel B RB RB Bandwidth of 99% Power (MHz)
(MHz) | (High) size | OisE QPSK 16-QAM
1 0 0.260 Fig.1 0.260 Fig.5
1 74 0.260 Fig.2 0.260 Fig.6
2 1902.5 19125 15 40 18 7.229 Fig.3 7.229 Fig.7
75 0 13.480 Fig.4 13.546 Fig.8
The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 94 of 956

20170915V1.1.0



. SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
EF R AR

ShEctrET 1?
®el Lavel 30.00 diem  QNS6l 669 06 = RBW 10 kHE

ALt 40 4B EWT 4L mz & YBW 20 kHz Moda Sweap
S4L Count S51000

B1PE Max

Mafa] 17,09 dfm

1 BOS9230 GHZ
0. 4S2040521 kHz

20 dBem L.

O B

10 dBem

O d&m

=30 dBay t
|

. : | t
-:Tn-.«n N Y ﬂ':"h]il%mu,w Tl

by o ool 3, b Lw.
-&0 dBm

CF 1.9025 GHz

601 pts EEHH 450 MHx
L RN

Data 73 MAY F007 0853 30

Fig.1
Spectrua 1?
®el Lavel 30.00 diem  QNS6l 669 06 = RBW 10 kHE
At 40dE BWT A5 m= @ VBW 30 kHz  Mode Sweep
S4L Count 9271000
® 1Pk e

Mala] 6B dfim

12090770 GHZ
0. 4E204052 1 kHz

gnled Elu*_-

10 dBem

T
O d&m

=30 dBay |

|
20 dBm

30 dim g1
=] dﬁ_ | [ ll'll

-4 dpdn | 1 i
!
50 iy il J |-1I ] i I!.I -
e b sl M-MJWJ L L LA Pt gt i ety
-E0 dBm

CF 1.9025 GHz

601 pts EEHH 450 MHx
L RN

Data 73 MAY J097 D8 5403

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 95 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



=
SR It : No.: SRTC2017-9004(F)-17101001(C)
T S Fuiaciens b il Tl s

FCC ID: 2ADOBL675PRO
EF A e R

SpecirET

=
w
el Laved 30.00 dim  Offsal .50 dB & RBEBW 100 kb

AR 40 4B BWT L.lms & VBW 300 kHz
SGL Count 50,/ 000

B 1Pk Mau

Made Swaesn

L ETER 12.32 dfim
19051700 GHz
20 diem oo Bw T 228054124 MHz
M1
- T
10 dBm

FS NI ] BT

O g

) |
-3 dBm

1
gl N
A Jm- . e e
5 i

-50 dBm

CF 1.9025 OHz 601 s
——

EE:IH 450 MHz
I
LE FES 4

Date 73 MAY F00T7 D8 5448

Fig.3

=
w
el Laved 30.00 dis  Ofsal 450 dB & RBBW 300 kibp

At 40 dB  BWT 1ms & WBW 1 MMz
SGL Count 1000,1000

B 1Pk Max

Mode Swaegn

[EUEN A4 .82 dfirm
1. 9005460 GHz
ekl 134803097 MHz

W Oce Bwr

1 ]
I.“_'—'l'-'-.a Frabrttl ot b )
10 dBm ]

|
0 & f

r |

Y T Nk

.,
-4 dBm

-50 diten

-50 dBm

CF 1.9025 OHz
——

601 pts
-

Bpan 450 MHz
WI
LE FES 4

Date 73 MAY F00T 085529

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 96 of 956
Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO
B AR

SpecirET

=
Rof Lavel 30.00 dim  ONsel &.69 06 = RBW 10 kHz

At 40 4B BWT 45 mz & VBW 30 kHz Mode Sweep
SGL Count 5 1000

B 1Pk Mau

L ETER 16. 73 diim
1. B9S7920 GHz
20 dBem

00492040521 kHz

s Es
b Occ Bw
10 dBm

O g

I —

-20 dBm

iﬂf.: MMM-T[" aL-u.h-ﬂJJ A V‘lu-i.d.d I".r'-l'

-E50 dBm

'*‘#’lhumﬁf-.r‘-“.t-«-m-.wvl ILH.-.-._

CF 1.9025 OHz
——

601 pts

EE:IH 450 MHz
I
FES 4

Date 73 MAY F00T D8 5617

L

Fig.5

[+c28
i

Raf Lol 30.00 dien  Offsalt .50 dB & RBW 10 kHz

At 40 4B BWT

45 mz & ¥BW 3 kHz
SGL Count 23 1000
B 1Pk Man

Mode Sweap

Mila] 1556 difirm
1. S09P0an GHz
20 dBem

0042040521 kHz

Oce By
-
10 dBsm

O asm

il i

30 dig i | \

E j [ U
i

1
; '. Y |
fi‘?m" ot bl LAY wlwr--..rryll" I-"‘IJ""}“M* H

-50 dBm

LTI ST R T

CF 1.9025 OHz
——

601 pts

EE:IH 450 MHz
I
FES 4

Date 73 MAY F00T D8 5655

L

Fig.6

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 97 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

"
SpecirET

[=]

Offsat 562 06 = PDW 100 ki
awT I.1ms & WBW 300 kHz

el Laved 30.00 dim
Akt 40 dB
SGL Caunt &51,/1000

Made Swaesn

1Pk Man

CETE R

20 dBem

o B
~
10 dBm

1140 dfim
1 S043090 GHz
T. 228054124 MHz

ey

L
| -
]’\.“1’ Y PR

0 dEm

-20 dBm

20 dBm
P

-2 dBm

40 diy:
b ind™

B0 dien

-50 dBm

Ik o Mt

CF 1.9025 OHz

601 pts

™
L FES

Date 73 MAY F08T D857 28

Fig.7

Bpan 450 MHz
Wn

el Laved 30.00 dim Offsat & 50 d8 & RAEW 300 kibr
Akt 40 4B awWT 1ms = VBW 1 FMHz Moda Swaep
SGL Count 1000,/1000
1Rk Max
CETEN| .:I:I:.'II<|!'|r||
20 dBem O B 1-'.l.!'-:1 "-’:E:I': ;If:':'l ";: ll:
o -Ilr st fo i el Lﬂﬂ-\nn.nha-.au_.,l;l'_
O d&m I|I
-3 dBm Ill
/ 1]
=0 dBm =
phpi e I"FM-JJ'
.%I_ﬂg..al.h“l‘uu"""'.'*m b Y b
a Hv"l"w,_
-4 AR i
-E0 diwn
-E0 dBm
CF 1.9025 GHz 601 s EEﬂn 450 MHz
Dt 335 MIAY :xn:.' 08 58 H
Fig.8
Carrier ' Y
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Low) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.260 Fig.1 0.260 Fig.5
1 99 0.260 Fig.2 0.260 Fig.6
2 1860 18700 20 50 25 9.117 Fig.3 9.117 Fig.7
100 0 17.974 Fig.4 17.974 Fig.8

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 98 of 956

20170915V1.1.0




=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

T e i ruonoei s Teson) o FCC ID: 2ADOBL675PRO
EF A e R

Rel Lavel 30.00 diem QNseE 6,15 06 & RBW 10 kHE

At 40dE BWT  SOms & VBW 30 kHz Mode Sweep
S4L Count &0I000

® 1Pk e

Mafa] 1749 dfim

1.B51 1430 GHZ
20 diemi "rl oo B 0. 452040521 kHz

10 dBem

O d&m

=30 dBay !

J "l M ] |
divrn — i is -—ort
.ffu.ﬂ.q,.‘_qmww y\-rld'u"r "._’f Jl"\,._l..,p'ql.l‘“"*"‘ﬂ.i‘ MMMJ'J gl

-E0 dBm

CF 186G CHz

601 pts EEHH 0.0 MHz
I

Data 73 MAY F007 070330

Fig.1

Rel Lavel 30.00 diem QNseE 6,15 06 & RBW 10 kHE

At 40dE BWT  SOms & VBW 30 kHz Mode Sweep
S4L Count &0I000

® 1Pk e

Mafa] 1726 dfim
1 BEABS 0 GHZ
20 dBem oce BIRE O ATZOA082T hHz

10 dBem

O d&m

=30 dBay

B
jﬂﬁhmm&’mbwmﬂ L*:;ﬂmm”-ﬂ"tﬁlcruj_*’:wmﬁmm;jm

-E0 dBm

CF 186G CHz 601 pts EEEH 0.0 MHz
I
L RN

Data 73 MAY F097 07 0«13

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 99 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288 20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
T S Fuiaciens b il Tl s

FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
[ Spectrum ‘I“v“"
Rof Lavel 30.00 diem  OMsel 6.15 06 = RBW 500 kHr
At 40dE  BWT 1ms m VBW 1MHz  Mode Swaep
6L Count 1000,/3000
10k Man
mifa] 16,91 dim
I BE4ZF550 GHz
20 dBm “0cc By 9, 11722 1418 MHz
1 f..,eh.-wf“"-!.""'"‘ﬁ{:
10 dBen |.
D dan ; |
| \
f
10 dBm ; ‘|I
.20 dam
i e i
50 dil; e st | L"u‘_l"‘l"\l'v'-"[
L]
AL B
54 dien
-£4 dBm
CF 1.86 GHz 691 pts Bpan 600 MHz
— m—ﬁ———.
L JL y

Date 73 MAY F00T 07 0458

Fig.3

=
w
el Laved 30.00 dim  Ofsal 815 4B & RBBW 300 kibp

At 40 dB  BWT 1ms s YBW 1 MHZ Mode Swaep
SGL Count 1000,1000

B 1Pk Max

[EUEN ik, 57 difiem
L B61 7370 GHz
20 dBem

1797 FAS07I60 M-z

= Oce B

i ] ot
T e | Rl e
10 dBen - - "i'

|
O dan !

|I |
|' '-

e, L [ T Y P

-2 dBmy

-50 diten

-50 dBm

CF 1.86 CHz

601 pts
-

Bpan GO0 MHz
WI
LE FES 4

Date 73 MAY F00T 07 0539

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 100 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpecirET

=
w
el Laveld 30.00 dim  Offsal 515 46 & RERW 10 kHz

AR 40 4B BWT 60 m= & WBW 30 kHz
SGL Count TO/ 1000

B 1Pk Mau

Mode Sweap

L ETER 17.0% diim
1L.BS10560 GHz
20 dBem -

00492040521 kHz

g Occ Bw
10 dBm

O g

10 dBm !

n A
'Eﬂwdwu by syt A el vl 'Mwﬁru_'-_- bl

CF 1.896 GHz 601 s Bpan GO .0 MHx
— wl
L FES i

Dt 73 MAY F00T 07 08 37

Whisobedrypird Ny

Fig.5

=
w
el Laveld 30.00 dim  Offsal 515 46 & RERW 10 kHz

AR 40 4B BWT 60 mz & WBW 30 kHz
SGL Caunt 81000

B 1Pk Max

Mode Sweap

[EUEN 1745 difim
1. BEATSE0 GHz
20 dBem La e o Elﬂr- P00 42040521 kHz

10 dBemi

O asm

-2 dBmy

ﬁ&uwﬁm%ﬁl | andknt l'. h -?ﬂ,‘_ﬂm“wﬂ:{ IlIV T—

i
oyl f '-n...l-uJL.i.lv'-w_,_,-l“"._w
-E0 dBm

CF 1.86 CHz

601 pts

EE:IH 0 MHE
I
LE FES 4

Date 73 MAY F00T7 070705

Fig.6

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 101 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



SRTC

Tre Saare Fuini Feorabiaieng_senied Testng Cemied

No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO
(e e i L
[ Spectrum -
el Lavel 30.00 dim OISl 615 06 & RDBW 300 kM
Att 40dB  BWT Lms m VBW 1MHz  Maode Sweep
SGL Count 100071000
®1PE Man
mifa] 1656 ohilim
1 B6EAO60 GHZ
20 diém O B 0,11722 1418 MHz
Tarrmamayulediy s
10 dBemn ¥
i
0 BEm T .
| \
0 dBm II .
|
J =il
20 dem i) b Ty
T Wity o :
I L
30 dém e = h
P
Y, [ s T
-5 dien
-60 dBm
CF L.86 GHz 691 pts Hpan 600 MHz
™ T |
L JL

Dt 73 MAY JOET

aFa7:48

Fig.7

Baf Lawvel 50.00 dim  Offsei 615 d8 & RBW 30 kiHr
Akt 40 dB aBwWT 1ms = VBW I MHz Mode Swaep
SGL Count 1000,/1000
B1RE Man
CETEN| :I:I.II.'|1|:'|r||
20 dEem o E".'_'- 17 i-'_ls.l ;I::.:.I).?rl:.l 'v;: ::
10 dBen T e -"'+'-"""""-“—""""u¥
|
O dEm II, |I
-20 dEm !. II
] ] o = S
s *‘leq'. Joa e W e Y w"]"l.l:‘_
M,_J..#M
-E0 diwn
-E0 dBm
CF 1.846 GHz 601 s EEﬂn GO0 MHz
Dt 73 MAY :xn:.' oF0a:34
Fig.8
Carrier i 5
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Mid) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.260 Fig.1 0.260 Fig.5
1 99 0.260 Fig.2 0.260 Fig.6
2 1880 18900 20 50 25 9.117 Fig.3 9.117 Fig.7
100 0 17.974 Fig.4 17.974 Fig.8
The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 102 of 956

20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

ShEctrET

1“
¥
Raf Lol 30.00 dis Offsal 814 06 & RBW 10 kHz

ALt 40 4B BHWT B0 m=z & YWBW 30 kHz
S4L Count &0I000

B1PE Max

Minida Sweap

Mafa] 18,09 dfm
" 1. BT1OS560 GHZ
% O 4SZ040521 kHz

20 diemi

O B
10 dBm

O d&m

30 dBm !

iy e ergmmmmm: W?J !ﬂhu?h";%ul‘---wutkf i J

(I WY TR e LS

CF 1.88 CHz

601 pts Bpan G0 .0 MHx
$l
RN

Data 73 MAY F007 07 1340

L

Fig.1

1“‘
¥
Raf Lol 30.00 dis Offsal 814 06 & RBW 10 kHz

ALt 40 4B BHWT B0 m=z & YWBW 30 kHz
S4L Count TOSIAND

B1PE Max

Minida Sweap

Mafa] 17 A8 dfm
1 BHAY R0 GHF
20 dRemi gale o E'I-HEl O AS204052 T kHz

10 dBem

O d&m

=30 dBay

kg o PO ulqw,u»-"l Ewhﬂ;«#thﬁ# J_Lﬁ .u:.\ll

SRR R bty
50 dBm

CF 1.88 CHz

601 pts

Bpan G0 .0 MHx
$l
RN

Data 73 MAY J097 07 14733

L

Fig.2

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 103 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
T S Fuiaciens b il Tl s

FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
[ Spectrum ‘I“v“"
Rof Lavel 30.00 diem  ONsel 6.14 06 = RBW 300 kHr
At 40dE  BWT 1ms m VBW 1 M-z Mode Swaep
6L Count 1000,/3000
10k Man
[SETEN| 17.61 dfm
, i BBEEA470 GHz
20 dBem Eloce By 9,1 17221418 MHz
10 dBen " I
|
D dan : i
-2 dRm r,' lll
' \
=0 dBm ‘,,r“'"“-ww""‘"’ by e
i e Ny
.30 dBm b g a wre
,,H"'"”""' i %
-
Eyn.8
54 dien
-£4 dBm
CF 1.88 GHz 691 pts Bpan 600 MHz
— m—h———.
L JL y

Dt 73 MAY F08T7 07 1508

Fig.3

=
w
el Laved 30.00 dim  Offsal 8. 12 dB & BBRW 300 kibp
Akt 40 4B BWT 1ms & YBW 1 MHz Mode Swaep
SGL Count 10001000
B 1Pk Max
[EUEN Ak 40 difiem
L BEZS 180 GHz
20 dBem o 0o B 17973950796 MHz
T Pl w—\.-'I-t-"-'-.- el
10 dBemn [ Ls '-'f
O d&m i "l
-20 dBEm | T
/ |
20 dBm

]
.y
=30 qﬁ,‘"‘l i, ._._‘_:glu‘,lb,-_q.li.j_-'._l'l_l#l e L‘

Ao gy irga A

-4 dBm

-50 diten

-50 dBm

CF 1.898 CHz

601 pts
-

Bpan GO0 MHz
Wn
LE FES 4

Date 73 MAY F08T 07 15 49

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 104 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

SpecirET

el Laved 30.00 dim

[=]

B 1Pk Mau

AR 40 dB
SGL Count 81000

Offsal 0,12 06 = RBW 10 kHz
80 m= % VBW 30 kHz  Mode Sweep

20 dBem

Mafa]

10 dBemi

oo Bw

00492040521 kHz

16.57 dfirm
B71 1430 GHz

O g

-20 dBm

-5 diten

-50 dBm

i i Lo ERIE

‘ﬁ#q;ﬁj 'ﬁwlﬂm A

CF 1.898 CHz

601 pts

L FES

Dt 73 MAY F087 07 1837

SpecirET

el Laved 30.00 dim

Fig.5

Bpan GO .0 MHx
— wl

[=]

AR 40 dB
SGL Caunt 81000
B 1Pk Man

Offsal 0,12 06 = RBW 10 kHz
80 m= % VBW 30 kHz  Mode Sweep

20 dBem

Mila]

10 dBemi

o
oo Bt
F

P00 42040521 kHz

17.06 diim
BEADSE0 GHe

O asm

-2 dBmy

-2 dBem

4 dbfn

-5 Ay —

l

-50 dBm

TR e h.»'jWM-

..-f'lh"rl 1";'- =

1
S

!

bk it ] Wi

CF 1.898 CHz

601 pts

L FES

Date 73 MAY F00T 07 1715

Fig.6

EE:IH 0 MHE
I

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 105 of 956

20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
Th S Pt onkoriug soses Toaieg Come FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
Rof Lavel 30.00 diem  ONseE 6,14 06 = RBW 300 kHr
At 40dE  BWT 1ms m VBW 1 M-z Mode Swaep
6L Count 1000,/3000
10k Man
s 1] 16 .08 dfm
I BREAGETD GHz
20 dBm —Occ Bw 9, 11722 1418 MHz
SRR Y T 2
10 dBsn—rt ll'
o s |
n‘ '|
0 dBm ]
20 dam |"-|. i | &
Tt i =
nr‘|..»/-l'J J'I""l;..ﬂ
20 dBm e T '\.-_1'.1_’
".ﬂmg_f”"“"dh J Tl
-5 Al
-£4 dBm
CF 1.88 GHz 691 pts Bpan 60.0 MHz

Date 73 MAY F08T7 07 1758

Fig.7

=
w
el Lavel 30.00 dim  Offsal §.12 dB & RRW 30 kg

AR 40 4B BWT 1ms & VBW 1 MHz
SGL Caunt 10003000

B 1Pk Max

Mode Swaegn

CETEN| 1957 difirm

L BAGZSMD GHz
17. 973950796 MHz

20 dBem

Oco B

| T e M, e 5
10 dBen fﬁh"\r"-*r.-— Lt} il e

1
| I
DO d&m.

-10 dBm !

e R e

| L, A
o =1l = ‘-l
Spptetens

-4 dBen

{1
o

B0 dien

-50 dBm

CF 1.898 CHz

601 pts
s ”

Bpan GO0 MHz
Wn
LE FES 4

Date 73 MAY F08T7 07 18 43

Fig.8

Carrier Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency

iy | (High) BW size | Offset

QPSK 16-QAM
1 0 0.260 Fig.1 0.260 Fig.5
1 99 0.260 Fig.2 0.260 Fig.6
2 1900 19100 20 50 25 9.117 Fig.3 9.204 Fig.7
100 0 17.974 Fig.4 17.974 Fig.8
The State Radio_monitoring_center Testing Center (SRTC) Page number: 106 of 956
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.:

ShEctrET

At 40 4B BWT

®el Lavel 30.00 diem QNsel 6,17 06 & RBW 10 kHE

80 m=z & YWBW 30 kHz Minida Sweap
S4L Count TOSIAND
B1Pk Max
[“ETES) 17.47 iy
1 B9 10560 GHz
20 dBemi Lr Oice B TO0.ASZ040521 kHz
10 dBm
O oam
=30 dBm I
[l
i
20 dBm II .
|I II
=0 dBm T '
|
|r \
40 dBm r
| |
B O I Y O
1 L y
SEETRL T VT "“"}" ' I\MM,-J.-L-FH ST STEERRE
-E0 dBm
CF 1.9 CHz
L L

Data 73 MAY J007 07 2351

Spectrua

®el Lavel 30.00 dim  QNsel 8,17 06 = RRW

601 pts EEHH 0.0 MHz

Fig.1

==
ko
10 kHz
ALt 40 4B BHWT G0 mz & ¥BW 20 kHz Moda Sweap
S4L Count TOSIAND
B1PE Max
Mafa] 17 .0/ i
1. S0E9840 GiHz
20 dBm Oce B#A 0. ATEOH082T hHz
10 dBm
O oam
-3 dBm Ty
<20 dBm

=30 dT.
-4l dl ]

ﬂ L-""-".I.J-rmdf'- ;l'"{l-v-'\*-

-E0 dBm

“?"'-‘vll-h.-..bu-- Motk g —jiaighieg

CF 1.9 CHz

L FES

Data 735 MAY J097 07 2334

EEEH 0.0 MHz

Fig.2

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 107 of 956

20170915V1.1.0

SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

[=]



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpecirET

m
=
Rof Lavel 30.00 dim  OMsel 5,17 06 = RBW 300 kHr
Att 40de BWT
6L Count 1000/3000
® 10k M

1ms & YBW 1 MHz Mode Swaep

L ETER 17 a0 dfim

1 G0d 9400 Gz
r— O Bw 9, 11772 1418 MHz

20 dBem

Tt g A,

10 dBemi FI]"‘:

1
D dan | |
|
30 dBm ’.I I||II
|

=0 dBm Ayt A “hh“%

P )
20 dem b Mt [

N PAJ‘_M‘I!J

P

i, o LWL O
-840 diven

-50 dBm

CF 1.9 CHz

601 pts

Bpan 0.0 MHz
vl - W.
" JL 4

Dt 73 MAY F00T OF 2417

Fig.3

=
w
el Laved 30.00 dies  Offsal 817 48 & RBBW 300 ki-p

At 40 dB  BWT 1ms & YBW 1 MHz Mode Swaep
SGL Count 1000,1000

B 1Pk Max

[EUEN i, 20 i

i Gidaaad GHs
17973507960 M-z

20 dBem

ipcT Bw
10 dBen it hic t:

1
| |
D dan | .l
| a
.20 dBm ; 1
A rup.‘fn’xh. l-l-"-Hnl\_.u_h
ﬁ#bmw M""\.—-—\\.\
44 dRm

-50 diten

-2 dBmy

-50 dBm

CF 1.9 CHz

601 pts

Bpan 0.0 MHz
vl - WI
" JL 4

Dt 73 MAY F00T O7F 2500

Fig.4

The State Radio_monitoring_center Testing Center (SRTC) Page number: 108 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpecirET

=
w
el Laveld 30.00 dim  Offsal 5.17 46 & RERW 10 kHz

At 40 4B BWT 60 mz & VBW 30 kHz Mode Sweep
SGL Count TO/ 1000

B 1Pk Mau

L ETER 17.53 dfim

I E91 1430 GHz
00492040521 kHz

=0 diem '—:!' oo B

10 dBemi

O g

-20 dBm

i M 1 .II
'
U.Lﬁ!-i.llllv""rm.«-wvﬂx i el K s

i RrEE LRSS ET R S e e
50 dBm

601 pts

Bpan 0.0 MHz
vl rm— w.
" JL 4

Dt 73 MAY FOOT 07 2543

Fig.5

=
w
el Laveld 30.00 dim  Offsal 5.17 46 & RERW 10 kHz
Akt 40 4B BWT 80 m=z & VBW 30 kHz Moda Sweap
SGL Count TO/I1000
B 1Pk Max
[EUEN @ A0 dhfien
" 1. 90B9440 GHz
20 dBem Ln e o EIIN.; P00 42040521 kHz
10 dBm
O &
-2 dBm :

N I

7
i
ﬂdl T '
[ | T}
I ILJ |-'.]|I W
A r.,wnr]lfjl.lldwmﬁ'-" h Ju ' %H’mm.w-«mum!

CF 1.9 CHz

EEEIH 0 MHE
!. — ]
LE FES 4

Date 73 MAY F08T 07 26 24

The State Radio_monitoring_center Testing Center (SRTC) Page number: 109 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



SRTC

Tre Saare Fuini Feorabiaieng_senied Testng Cemied

No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO
EF R AR TR
[ Spectrum -
Rof Lavel 30.00 dim  ONseE 6,17 06 = RBW 300 kHr
At 40dB  BWT 1ms w VBW 1 MHz  Mode Swaep
SGL Count 1000/1000
® 1Pk Max
SETE N 15, 60 o
1 SBE0S0 GHe
20 dBem —Oco By 0, PG 7098 Mz
e -L.w'\-._ an-,,i
10 dBem 1| ‘]-
O dam i II
10 dBm - I'
' )
I |
=0 dBm - -
A, LA bk ST h
AT o
P s "y
.30 dBm e -
o N
l,,,.h."'" My
e g dlaing
-E0 A
&0 dBm
CF 1.9 GHz 691 pts Epan £0.0 MHz
™ T |
L L

Dt 73 MAY JOET

o7 arag

Fig.7

Baf Lawvel 50.00 dim  Offsel 5.17 48 & RBW 30 kiHr
Akt 40 dB aBwWT 1ms = VBW I MHz Mode Swaep
SGL Count 1000,/1000
B1RE Man
CETEN| .22 difirm
L9181 70 GHz
20 dEem i oo B 17. 97350796 M-z
10 dBen :'rl"'""-""““*/"‘-«d-uﬂ-\%wd-w#rf
D d&am II ||
-10 dBm .|II |'1|
20 dem -
"""""II b e
i W it Mo, o vy
-4 dBm Mot ik i
-E0 diwn
&0 dBm
GF 1.9 CHz 601 s EEﬂn GO0 MHz
Dt 73 MAY :?D'i:.' o775
Fig.8
Carrier i 5
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Low) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.213 Fig.1 0.219 Fig.5
1 5 0.213 Fig.2 0.219 Fig.6
4 1710.7 19957 1.4 3 2 0.571 Fig.3 0.577 Fig.7
6 0 1.100 Fig.4 1.100 Fig.8
The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 110 of 956

20170915V1.1.0



SRTC

Tree S Funleny Meorabin g il Teslion) S

No.:

SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

[Ear o e s e e

[=]

At 40 4B BWT

ShEctrET
®el Lavel 30.00 diem  QNs6L 6.67 06 & RBW 10 kHE

4.2 ms & YBW 20 kHz

Minida Sweap

S50 Count 2311000

1650 diim

B1PE Max

Mg

20 diemi

O B

L.FIOZAARI0 GH2
FIF. TIS1LOA2S kHz

10 dBem

5
/

O d&m

=30 dBay

e

!

ey
Ly

L

pasntal

;wh""l"

A
st

-E0 dBm

CF 1.7107 GHz

L FES

Data 735 MAY F097 111345

Fig.1

601 pts Bpan 4.7 MHz
$l

=]

Spectrua

Ral Lawil 30.00 diem
At 40 4B

Offsal 6,67 06 & RBW 10 kH:
awT

4.2 ms & YBW 20 kHz

Minida Sweap

S50 Count 2311000

16,67 diim

B1PE Max

Mg

e B

20 diemi

1.7111 1300 GHz
FLETIS1GH42E kHz

10 dBem

O d&m

=30 dBay

MAWYL
gl

P'I.J"'Il'

b,

ey

501 diten =
l.n__‘q-...\,a-\-..

-E0 dBm

CF 1.7107 GHz

601 pts

L FES

Data 75 MAY 3097 111428

Fig.2

Bpan 4.7 MHz
$l

Page number: 111 of 956

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

Tree S Funleny Meorabin g il Teslion) S

FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
[ Spectrum ‘I“v“"
Aol Lavel 30.00 diem  ONset 6.67 06 = RBW 20 kHz
At 40dE  BWT  Llms e VBW 50 kHz  Mode Sweep
6L Count 1000,/3000
10k Man
[SETEN| 16.52 dfm
1. 7090 160 Gz
20 dBm HAOCT B STLB4SETSS4D hHE
ST T
10 dBen . 3
| f
D dan /|, 'I,
I |
10 dBm - T
e |}
! 1
20 dem ¥ <k
) ) e
a3 L 1
=0 dBm iy v 0,
i b Ki
4 d E L A
?::Ir"]ﬁ:l-:‘ﬂq)"f"' ) Bt
54 dien
-£4 dBm
CF 1,7107 GHz 691 pts Bpan 4.2 MHz
™ - w.
L JL y

Dt 73 MAY F08T 111507

Fig.3
SpEctruET ‘I“v“"
Rof Lavel 30.00 dim  ONMsel &.67 06 = RBW 30 bHr

At 40 dB  BWT 1ms & VWBW 100 kHz  Mode Swaep
SGL Count 1000,1000

B 1Pk Max

[EUEN A0 A& dfm
1. 71 105HAD GHz
20 dBem

o B T TN R4 T 18 M-z

a1
e L B
10 dBen [ it [lmnt iy 1 ‘i—w‘u}:\_

s | |

30 dBm fll 1

|

ol A~ | =
et o Al : i

i Pl an m VA AR ' \

i

-4 dBm

o]
:
1
)
’}

-50 diten

-50 dBm

CF 1. 7107 GHz 601 s

Bpan 4.2 MHz
™ ™ W'
" JL 4

Date 73 MAY F087 11 1548

Fig.4

The State Radio_monitoring_center Testing Center (SRTC) Page number: 112 of 956
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

SpecirET

el Laved 30.00 dim

[=]

AR

B 1Pk Mau

40 dB
SGL Count 230,/1000

Offsal .67 a6 = RBW 10 kHz
BWT 4.2 m=z e VBW 30 kHz

Mode Sweap

20 dBem

L ETER 16.26 dfim

1. 70027450 GHz

10 dBemi

oo Bw

ZIB. B3 14038 kHz

O g

-20 dBm

i’

L

l‘!'-l.!.-'udl r!'«l"-"r JJ LI'

-50 dBm

T
‘..-l_w

CF 1. 7107 GHz

601 pts

L FES

Date 73 MAY F007 1118

SpecirET

el Laved 30.00 dim

29

Fig.5

Bpan 4.2 MHz
W|

[=]

AR 40 dB
SGL Caunt 231,/1000
B 1Pk Man

Offsal &.67 a6 = RBW 10 kHz
BWT 4.2 m=z e VBW 30 kHz

Mode Sweap

20 dBem

[EUEN

15.07 diirm
1.7311 1330 GHz

10 dBemi

e By

FIBBL1IINA0TH kHz

O asm

-2 dBmy

!

/

A

e ¥

q'rl"'*ll[,, g

T T

CF 1. 7107 GHz

601 pts

L FES

Dt 73 MAY F007 111710

Fig.6

Bpan 4.2 MHz
W|

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 113 of 956

20170915V1.1.0



=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

Tre Saare Fuini Feorabiaieng_senied Testng Cemied

FCC ID: 2ADOBL675PRO
(e e i L
SpEctruET -
al Lawvad 50.00 diem Offsat .67 dF = RBW o0 KAz
Akt 40 4B BWT L.l ms & VBW 50 kHz Moda Sweap
SGL Count 1000,/3000
B 1Pk Mau
CETE R 14968 diim
1. FLOF P00 GHz
20 diem 7 Ooc By 5T AZ4022155 kHz
. = P ooy
10 dBsm Ill
¥ |
D d&Em 1 T
-0 dBm 7 T
.-'. .Ill
20 dBm 7 = I
gy
s e,
[ g “I'JI
<30 dBm -y o
W] ¥ b T
i L
N o
-4 AR f.,.l"'" ol a1 | . '|_t_|
-..--.-w"ﬂ'\"'-..-:| i
-0 diten
-E0 dBm
CF 1. 7107 OHz 601 s Bpan 4.F MHx
e - W.
L Jh ’

Dt 73 84Y J00T 111751

Fig.7

et Lol 30.00 dive Oifsat &.67 06 = PDW A0 kg

AR 40 4B BWT 1ms & VBW 100 kHz  Mode Swaep
SGL Caunt 10003000

B 1Pk Max

CETEN| 1902 dfm
1.7 LOF0FE0 GHz
20 dBem

oo B 11N E44T 18 M-z
M1

| K
10 dBen e h T oA Vo WS, NS B ¥ | T Vet

D dam ;

-10 dBm L !

20 dBm / X

fa T

=0 dB T S N bt i il L el
. m —

frsamy ¥

[y

-4 dBen

B0 dien

-50 dBm

CF 1. 7107 GHz 601 s
' y

Bpan 4.2 MHz
WI
LE FES 4

Dt 73 MAY F087 11 1832

Fig.8

Carrier Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency

iy | (Mid) BW size | Offset

QPSK 16-QAM

1 0 0.213 Fig.1 0.219 Fig.5
1 5 0.213 Fig.2 0.219 Fig.6
4 17325 20175 L4 3 2 0.565 Fig.3 0.577 Fig.7
6 0 1.094 Fig.4 1.094 Fig.8

The State Radio_monitoring_center Testing Center (SRTC) Page number: 114 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288 20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpECtrET 1“3
Rel Lavel 30.00 diem QNs6l 6,00 06 & RBW 10 kHE
At 40dE BWT A2 ms @ VBW 30 kHz  Mode Sweep
S50 Count 250, 1 D00
® 1Pk e
Mafa] 1673 dfim
1. FO300%80 GHs
20 dem b Oce Bwr F12.735 186425 hHz
. 5
10 dBem [ ;
1#
0 dan ; ":l,
I \
-10 dBm -
[ y
f 3
20 dBm - -
i
/ S
-30 dBm oE -
4 fu-dﬁl FTE
Wk | Hur/ H-"'lq
40 dBm Lty ! o
ik S {
s 9 et I
ey Y V¥ W _I‘q__; P L o
r L P
-4 dBm
CF 1,7325 GHZ 601 pts Bpan 4.2 MHz
I
L JL - '

Data 73 MAY 3007 11231

Fig.1
Spectrua 1?
Rel Lavel 30.00 diem QNs6l 6,00 06 & RBW 10 kHE

ALt 40 4B BHWT 4.2ms & YBW 20 kHz Moda Sweap
S50 Count 250, 1 D00

B1PE Max

Mala] 1757 difirm

» B.FE390200 GHz

UI?W FLE.TIS1GHA2S kHz
i

10 dBem KI'

ik;

=30 dBay \ll

7 |
/ |

/ 1
-0 dBm - ’ ‘l'-

e My II L.-H"'J %L""J\

20 diemi

| / W
] . 1'1':‘.
-.?‘?.fl i Mafab b 'MFE'E;IW.T-"

CF 1.7325 GHz

601 pts

EEHI‘I- 4.2 MHz
I
L RN

Data 75 MAY F097 11 2402

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 115 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

SpecirET

Rof Lavel 30.00 dim  ONsel 6,068 06 = RBW 20 kHz

[=]

AR 40 4B BWT
SGL Count 10003000
B 1Pk M

1.1ms m ¥BW 50 kHz Mode Swesp

20 dBem

L ETER 1610 diim

Pl Aoyt ""JL
10 dBen .

1. 730023270 GHz

Do FO5. 207 TRTIRL kHz

O g

!
-20 dBm

P

= 1] s
\:_*151’1.__,. e

AT I|.J‘|Lh

bnd g™ ™1

CF 1.7325 OHz 601 s
r—— -

L FES

Date 73 MAY F08T 11 3443

Fig.3

Rof Lavel 30.00 dim  ONSeE & 060 06 = RBW

Bpan 4.2 MHz
Wn

[=]

EVET
AR 40 4B BWT

SGL Count 1000,1000
®1FE Man

1ms & VBW 100 kHz  Mode Swaep

20 dBem

[EUEN .25 difim

1

o e AP w‘“‘r il mma )
10 dBen H it .2

L. FaZ4naan cHs

oo B T OHOG RS T Mz

iy

o |

.1:.

!

{
-2 dBmy '

1

1
Y

\

. e
AL

<30 dBmr
J{IN__#-'L

L7 |
\'\'.E-"‘_f ¥ L W, PN

-4 dBm

"'\au-r\nu-"

-50 diten

-50 dBm

CF 1.7325 OHz 601 s
r—— -

L FES

Dt 73 MAY F007 11 2533

Fig.4

Bpan 4.2 MHz
W|

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 116 of 956

20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
Th S Pt onkoriug soses Toaieg Come FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
Rof Lavel 30.00 diem  ONsel &.60 06 = RBW 10 kHz
At 40dE  BWT 4.2 ms e VBW 30 kHz  Mode Sweep
6L Count 2301000
10k Man
[SETEN| 17.45 dfm
1. FaFin4a0 GHse
20 dBm + Oce Bwr 218817314039 kHz
wrth
10 dBen f! 1
O dam f 5
J L
10 dBm |,| ‘.L
o %
.20 dam F; 3
.30 dBm - L
I"-"'!"J 'lnr.,_q ibnn-ll |rwr-"'"~"-,.l‘1_
40 dBm ! = 1
o ¥ Sl t
A Nl o
[ poingh * 4 L
| 4By ™ ,\‘.hm
-4 dBm
l CF 1,7325 GHz 691 ;m._ Hpan 4.7 MHz |

Dt 73 MAY F00T 11 2604

Fig.5

m
v
Rof Lavel 30.00 diem  ONsel &.60 06 = RBW 10 kHz
At 40dE  BWT 4.2 ms e VBW 30 kHz  Mode Sweep
SGL Count Z30,/1000
1Pk Max
Mila] 1624 difirm
1. FAS0IEE0 G-z
20 dRen OceBh Z18_B13314038 hHz
[
10 dBen :

K
| il

g | A
<20 dBm

-

-2 dBm

] T ] L
-4 B ',U.lt,ﬂ“ "14 II : . J ?ul'.q.
. ﬁ_ﬁ; .l‘J.i ]-h,.\“; a4 rl'r i 'W-ui-{ oy n1:'L|..r leﬁf-ﬁq.-l

-50 dBm

CF 1.7325 OHz 601 s EEHI‘I- 4.2 MHz
I
LE FES 4

Date 73 MAY FOET 11 26 45

Fig.6

The State Radio_monitoring_center Testing Center (SRTC) Page number: 117 of 956
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

[=]

"
SpecirET

Ral Lavel 30.00 dim
Att 40 dB
SGL Count 1000,/3000

1Pk Man

Offsal 560 a6 = RBW o0 kHz

aBWT L.l m= & VBW =0 kHz Moda Sweap

CETE R 14,85 diim
1. 7R2E0940 GHz

20 dBem STFTAZH0ZA LSS kHEz

oo By

i
10 dBm T

0 d&m |

-20 dBm

20 dBm

i
J
20 dBm T OP )

40 dRr, ! iy
A |

a1
ped

B0 dien

-50 dBm

CF 1.7325 OHz

601 pts

™

Bpan 4.2 MHz
WI

L FES

Date 73 MAY J00T 11 37 28

Fig.7

el Laved 30.00 dim Offsat & 68 d8 & RBW 30 kibg
Akt 40 4B awWT 1ms s VBW 100 kM Pl ‘.wr-_cr-gn
SGL Count 1000,/1000
1Rk Max
CETEN| A9 54 i
S I ke
Ak e | -J"_-,--,pl'n._,_ﬁ_ il .':-'-'W—--ﬂ""\. t
O d&m III 'I..
-3 dBm IJr .II
20 dem = ﬂ__l'; I'.I % T
A _--"'-P"N : - R s I
120 dPet ) TV
-40 dBm
-E0 diwn
-E0 dBm
CF 1.7325 GHz 631 ,pts- EEan 4.F MHz
Dt 335 MIAY :?D'i:.' 11 2807
Fig.8
Carrier ' Y
S Channel B RB RB Bandwidth of 99% Power (MHz)
(MHz) | (High) size | OisE QPSK 16-QAM
1 0 0.213 Fig.1 0.225 Fig.5
1 5 0.213 Fig.2 0.213 Fig.6
4 1754.3 20393 1.4 3 2 0.571 Fig.3 0.565 Fig.7
6 0 1.100 Fig.4 1.094 Fig.8

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 118 of 956

20170915V1.1.0




=

:;R It : No.: SRTC2017-9004(F)-17101001(C)
s Bb el FCC ID: 2ADOBL675PRO
B AR

SpECtrET 1“3
®el Lavel 30.00 diem QNsel 6 69 06 & RBW 10 kHE
At 4A0dE BWT A2 ms @ VBW 30 kHz  Mode Sweep
S50 Count 250, 1 D00
® 1Pk e
Mafa] 16,25 dfim
1. FEIADTF IO Gz
20 dBm ses O By F1Z. 735166425 hHz
L
10 dBem |
I‘F 1
O cEm =
i 1
Fo Y
\
-10 dBm -
T 1||_II
I".I.
20 dBm - -
| W
¢ !
-0 dBm -+
J T e Ay
— prat Lo e | ¥ A
A | ik f 1
Lot Wﬂ,gqr,_.,,.m.."w' L o]
q.-hp...l"“i.g\h
-4 dBm
l CF 1,7543 GHZ 601 pts Bpan 4.2 MHz
]
L JL - '

Data 735 MAY J097 113204

Fig.1

1“‘
¥
Raf Ll 30.00 dis Offsal & 69 O & RBW 10 kHz

ALt 40 4B BHWT 4.2 ms & VBW 20 kHz
S50 Count 2311000

B1PE Max

Minida Sweap

Mafa] 6.0 i

1. FE4THRADD CH2
FLETIS1GH42E kHz

20 diemi

Ohiis By

I
10 dBem :Ih u.l
0 d&m :‘|}- Il
L]}
=30 dBm T
F L%
«210 dBm ('r( Il."
-20 dBm o | . f ]'._th
N .. i L] e L™
/ 1 [ LYY
fi o _JI Lo 10O A ‘r"_-’l.'_*ﬂ'ﬁ

-E0 dBm

l CF 1.7543 GHz 601 pts Bpan 4.7 MHz
$l
RN

L

Data 73 MAY F097 11324

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 119 of 956
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(C)
T S Fuiaciens b il Tl s

FCC ID: 2ADOBL675PRO
ERFiEmREREa Rl
[ Spectrum ‘I“v“"
Rof Lavel 30.00 dim  ONsel & 69 06 = RBW 20 kHz
At 40dE  BWT  Llms e VBW 50 kHz  Mode Sweep
6L Count 1000,/3000
10k Man
[SETEN| i4.85%5 dfm
1. FEASH100 Gz
20 dBm T O B STLB4SETANA hHE
Frums (o ~q;
10 dBen . .[
O dam - !
o
/ \
10 dBm L |
Fi i
' o 1
o §
20 dem .
Prrs "m'-l_ﬁm',.
I JIJ !
30 dBm A A et
e, hanet L
|”“'Hh R 1\'L'I 5 Jnxw
-4 dRm o P10
.'-"ﬂ‘.‘ Ilvl".
-5 dien
-£4 dBm
CF 1,7543 GHz 691 pts Bpan 4.2 MHz
’ L e
L JL y

Dt 73 MAY F00T 11 3325

Fig.3

=
w
el Laved 50.00 diem  Offsal 469 dB & REBW 30 kibgr
Akt 40 4B BWT 1ms & VBW 100 kHz  Mode Swaep
SGL Count 10001000
B 1Pk Max
[EUEN 15967 dfim
1. 754 RO GHz
20 dBem 1'.||.'\'.|'_Elw T I EH4T 18 MMz
10 dBs Y e PP N 8
L] ¥
/ |
O dEm T T
|
/ 4
-2 dBm .

R |M'\u-‘urv’“L|.,Ltf‘r 'r"’Jr \ ..L---\‘.\‘a—!.l"l..-I
L nertara]

! s W
-4 dBm

-50 diten

5
<,
?

-50 dBm

CF 1.7543 OHz

601 pts

EEHI‘I- 4.2 MHz
. ]
LE FES 4

Dt 73 MAY F08T 11 3408

Fig.4

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Page number: 120 of 956
Fax: 86-10-5799 6288

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

SpecirET

[=]

Rof Lavel 30.00 dim  ONsel &.69 06 = RBW 10 kHz

SGL Count 230,/1000

AR 40 4B BWT 4.2 ms & VBW 30 kHz Moda Sweap

B 1Pk Mau

20 dBem

L ETER 14,04 diim
1. 75302970 GHz

10 dBemi

Do B 4 B9 40 1650 kHEz

I P -

o
I
O g T
¥

-20 dBm | k!

S S PP e

|'r ) r"'lw”'ﬁu

4 LA r

i i l'II

Ll L
- g

CF 1.7543 GHz 691 pts
™

L FES

Dt 73 MAY FOET 11 3447

Fig.5

Bpan 4.2 MHz
W|

[=]

Rof Lavel 30.00 dim  ONsel &.69 06 = RBW 10 kHz

SGL Caunt 2301000

AR 40 4B BWT 4.2 ms & VBW 30 kHz Moda Sweap

B 1Pk Max

20 dBem

[EUEN 1575 i
1. 75482270 GHz

10 dBemi

DR FIT. TASLOOADS kHz

""'Ji

O asm

-2 dBmy

|
| it

[ | Il iy
-4 dBm T ; . —pt

b,

ey
R

CF 1.7543 OHz 601 s

L FES

Dt 73 MAY F08T 11 3578

Fig.6

Bpan 4.2 MHz
W|

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 121 of 956

20170915V1.1.0



SRTC

Tre Saare Fuini Feorabiaieng_senied Testng Cemied

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

[FE o s N L L W
[ Spectrum -
el Lovel 30.00 dbm | GITsel 555 06 = RBW 30 bHz
ALt 40dE BWT  Llms = VBW 50kHz  Mode Swesp

SGL Count 10003000

1Pk Man

20 dBem

15,38 dfim
1. 75450670 GHz

CETE R

10 dBemi

I
el

rr—0ce B

Fosa. g

s

J05F 0T TRTIIL kHE

0 dEm

A

-20 dBm

20 dBm

ey
'I."“'
. L

-2 dBm
gt

Wt

Fa
40 dem—t—p7

PRLARE
T

-50 dBm

e
o

|

CF 1.7543 OHz

601 pts

™

L FES

Dt 73 MAY J0ET 11 3611

Bpan 4.2 MHz
WI

Fig.7

SpEctruET -
al Lawvad 50.00 diem Offsat o650 0F = ROW A0 kg
Akt 40 4B BWT 1ms & VBW 100 kHz  Mode Swaep
SGL Count 1000,/3000
B 1Pk Max
CETEN| 12659 dfim
1. 7541 BP0 GiHz
20 dBem Ooe By 1. DD HS T MMz
10 dBemn |:r-‘IJ' S, T M‘_
¥
| |
0 dam - -
| |
! 1
-2 dBm . .
1
| \
!
20 dBm ] "I 1
LI, A
e, - i ..1__.14'_“
30 diim—g; e, L
A DS
-4 dBm
501 diten
-E0 dBm
CF 1,7543 OHz 601 s Bpan 4.F MHx
— - W.
L FER

Dt 73 MAY F007 11 3852

Fig.8

Carrier Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Low) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.221 Fig.1 0.221 Fig.5
1 14 0.221 Fig.2 0.221 Fig.6
4 17115 19965 3 8 4 1.459 Fig.3 1.472 Fig.7
15 0 2.748 Fig.4 2.748 Fig.8

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 122 of 956

20170915V1.1.0




=
:;R It : No.: SRTC2017-9004(F)-17101001(C)

T e i ruonoei s Teson) o FCC ID: 2ADOBL675PRO
EF A e R

Rel Lavel 30.00 diem QNS6l 6,00 06 & RBW 10 kHE

At 40 dE  BWT Om=z @ YBW 30 kHz  Made Sweep
S50 Count 4011000

® 1Pk e

Mafa] 1640 fm
1. 7103150 GHz

20 diemi oo B 2L ALR2TED kHz

10 dBem
Th }l
O d&m

=30 dBay /

g

—

-
Ly
F d

e Y |
B tpibins J‘:TJM Mﬁ:ﬁﬂ:’t;ﬂl-!ll lLI"'I'l'r e d‘l

,up.'ﬂlnu‘l*uw-‘-w-*b
~-E0 dBm

e |

CF 1. 7115 GHz

601 pts EEﬂn'ﬂ.ﬂ MiHZ
I
L RN

Data 75 MAY F007 114101

Fig.1

Rel Lavel 30.00 diem QNS6l 6,00 06 & RBW 10 kHE

ALt 40 4B BHWT Omz & YBW 30 kHz Moda Sweap
S50 Count 4011000
B1PE Max

Mafa] 16 .40 dfim
17127630 GHZ
20 dRemi O Bl 2L ALBZI4ED kHz

Y.
0 dBm | 1

i

/

&
SN
— -‘-.5-
m
e

.I l ‘J'r' III"I'm-r'
PP l‘|.|_

\ e AL ",.'f_ ] M

-ffr:m" ‘-l-w..-“h."fhu. Wy H'JMK,-"!E‘ '*'I\-xl'-"‘-'mﬂ'l-""‘minl'-h

-E0 dBm

CF 1. 7115 GHz 601 pts EEan'ﬂ.ﬂ MiHZ
I
L RN

Data 73 MAY J097 11421

Fig.2

The State Radio_monitoring_center Testing Center (SRTC) Page number: 123 of 956
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288 20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

SpecirET

AR

[=]

el Laved 30.00 dim

40 dB

SGL Count 1000,/3000

Offsat &6 06 = RBW 30 khr
1ms e VBW 100 kiiz.  Mode Swaep

aBWT

B 1Pk Mau

20 dBem

10 dBemi

S R

Mafa]

oo B

12,24 dilim
L7 119480 GiHz
1AFETHIHIT MHz

O g

-20 dBm

el ey |
f

it o, M

e

]

CF 1. 7115 GHz

601 pts
-

L

FES

Dt 73 MAY F087 11 4302

AR

SpecirET

Fig.3

Bpan 9.0 MHz
W|

[=]

el Laved 30.00 dim

40 dB

SGL Count 1000,1000

Offsat 5.6 06 = RBW 100 kHr

BWT

1ms & WBW 300 kiHz

Mode Swaegn

B 1Pk Max

20 dBem

10 dBemi

AT—0

I "“'H-u""T\"-"v*

[EUEN

o B

-\MT

15,00 dilirm
17119170 GHz
T.T4HL91027T MHz

|

F
P 1y P, At

[ LTS R bt

-50 diten

-50 dBm

CF 1. 7115 GHz

601 pts
-

L

FES

Date 73 MAY F00T 11 43°43

Fig.4

Bpan 9.0 MHz
W|

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 124 of 956

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)

FCC ID: 2ADOBL675PRO

SpecirET

[=]

el Laved 30.00 dim
Akt 40 dB
SGL Caunt 4001000

Offsal 5.6 db = RBW 10 kHz

aBWT

9 m=s & VBW 30 kHz

Mode Sweap

B 1Pk Mau

20 dBem

Mafa]

10 dBemi

oo Bw

.71

FFLATRZIH4ET kHz

L1705 dfim
o110 Gz

O g

-20 dBm

o

=

e T

-50 dBm

|
s

)
l

"n'm--l"'lr"";I

I“"‘)l'l

CF 1. 7115 GHz

601 pts

L FES

Dt 73 MAY F00T 11 4404

SpecirET

Fig.5

Bpan 9.0 MHz
W|

[=]

el Laved 30.00 dim
Akt 40 dB
SGL Count a0/ | D00

Offsat & 64 a6 = RBW 10 kHz

BWT

gms ==

WBW 30 kHz

Mode Sweap

B 1Pk Max

Mila]

20 dBem

10 dBemi

Ooce By

K

L. 737340 GHz
XL ALRZINED kHz

16,05 diim

O asm

-2 dBmy

i
1

<20 dBm

=20 d

B
Al

1

44 o
50 fhen—+-b
il

-50 dBm

I

'

e PN

#‘“\MU.I

CF 1. 7115 GHz

L FES

Date 73 MAY F08T 11 4505

Bpan 9.0 MHz
W|

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 125 of 956

20170915V1.1.0



gm
Tre Saare Fuini Feorabiaieng_senied Testng Cemied

[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

"
SpecirET

[=]

el Laved 30.00 dim
Akt 40 dB
SGL Count 1000,/3000

Oifsal 5.6 a6 = RBW 30 krr

aBWT

1m= & VWBW 100 kiHz

Made Swaesn

1Pk Man

20 dBem

CETE R

Occ Bwy

11.92 dfim
L. FAZIE60 GHZ
147170029 MHEz

10 dBemi

0 dEm

-20 dBm

20 dBm

-2 dBm

B i ILA""""""--. »

T Loy
L W
u'l"lr'r‘n"

o, ot
B Al

-50 dBm

40 JBm—tpnf

CF 1. 7115 GHz

601 pts

™
L FES

Dt 73 MAY J0ET

Bpan 9.0 MHz
WI

11 4548

Fig.7

Rl Loved 30.00 dhm ONset & 68 06 = RO 100 kHE
Att 40de  BWT Lms e VBW 300 kiz.  Mode Swaep
264 Count 1000/4000
®1PE M
CETEN| 10,85 dfim
L. FAZIS50 GHz
20 dim ~Ocx B 2. 748191027 MHz
10 dBen '_{“'r'-a-'ﬂ“v-.-*mhr"-"""n'“!.. w._"l,_
D dam Ii 1
| |
-10 dBm ! L
[
20 dem b
| e ..L."---*—,.-..J -.-:-..-u'\. sty | o MR,
h?gvld}.l._‘ L L L
40 dim
-5 dien
60 dBm
CF 1,7115 GHz 691 pts Bpan 3.0 MHz
Date 73 MAY -xn; 11 4537
Fig.8
Carrier i g
Channel RB RB Bandwidth of 99% Power (MHz)
Band | frequency (Mid) BW Size | Offset
(MHz) QPSK 16-QAM
1 0 0.221 Fig. 1 0.234 Fig.5
1 14 0.221 Fig.2 0.221 Fig.6
4 17325 20175 3 8 4 1.459 Fig.3 1.459 Fig.7
15 0 2735 Figd | 2735 Fig.8

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 126 of 956

20170915V1.1.0




SRTC

No.: SRTC2017-9004(F)-17101001(C)
T S Fuiaciens b il Tl s

[Ear o e s e e

FCC ID: 2ADOBL675PRO

ShEctrET

=
Rel Lavel 30.00 diem QNS6l 6,00 06 & RBW 10 kHE

ALt 40 4B BHWT 9ms & VBW 20 kHz
S50 Count &S0 i D00

B1PE Max

Minida Sweap

Mafa] 16.94 dfim
1. 7312890 GHZ
20 dRemi hd

O B 2L ALE234443 kHz
10 dBem I‘{

Th l
¥ ke
O d&m -

=30 dBay II II

40 dBm ‘)ll'” LJI II'-,11 - ﬁl ’rk\
1 1.
AL TR ds '“M:AJ“H ‘Tﬁ;;m,w«-'l Li,, m

l CF 1.7325 GHz 601 pts Bpan 9.0 MHz
$l
RN

L

Data 73 MAY F097 115118

Fig.1

L

=
Rel Lavel 30.00 diem QNS6l 6,00 06 & RBW 10 kHE
At 40dE  BWT Om=z @ YBW 30 kHz  Made Sweep
S50 Count &S0 i D00
® 1Pk e
Mafa] 1634 dfim
1. 73RO0 Gz
20 dBm Oce B FTLALEZI444T hHz
10 dBem
; .L-_
O cEm f
I
10 dim .'l |
i Il
| L]
20 dBm ¥
1
" I
23 dBm
'J.r'h._, [ | ."l \
pra H o/ u
o 3 '\.;«-"'ﬁ
st L ML AL -
b YWY A ¥ o i e L
-4 dBm
CF 1,7325 GHZ 601 pts Bpan 0.0 MHz
I
JL - '

Data 73 MAY 3097 115158

Fig.2

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 618

Fax: 86-10-5799 6288

Page number: 127 of 956
1

20170915V1.1.0



gm
Tree S Funleny Meorabin g il Teslion) S

[Ear o e s e e

SpecirET

No.: SRTC2017-9004(F)-17101001(C)
FCC ID: 2ADOBL675PRO

el Laved 30.00 dim

Offsat &.68 06 = PDW

EVET

[=]

AR 40 dB
SGL Count 10003000
B 1Pk M

aBWT

1m= & VBW

100 kHz

Made Swaesn

20 dBem

10 dBemi

oo
M3
B 7%

XN

Mafa]

12.22 dfm
L.7a29950 GHz

By 1AFETRIEIT MHz

VLR

O g

o |

|———t

-20 dBm

| | RTREY

rhr‘,r.u.iﬁ-

e TS T

gt

A,

H'-L-"U'JI'-J?H

CF 1.7325 OHz
r——

L FES

Date 73 MAY F08T 11 52 37

SpecirET

el Laved 30.00 dim

601 pts
-

Fig.3

Offsat 5.6 06 = RBW 100 kHr

Bpan 9.0 MHz
W|

[=]

At 40 dB
SGL Count 1000,1000
®1FE Man

BWT

1ms & WBW 300 kiHz

Mode Swaegn

20 dBem

[EUEN

10 dBemi

8

O B

ke s P,

sy

15,15 diirm
17334510 GHz
F.TIFLOLE2S MHEz

O asm

—a]

-2 dBmy

——

<20 dBm

R

A ot

By

Mt A |

perismenm_p_, ]

et

-4 dBm

Ly

-50 diten

-50 dBm

CF 1.7325 OHz
r——

601 pts
-

L FES

Date 73 MAY F087 11 5318

Fig.4

Bpan 9.0 MHz
W|

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 128 of 956

20170915V1.1.0



	1. GENERAL INFORMATION
	1.1 Notes of the test report
	1.2 Information about the testing laboratory
	1.3 Applicant’s details
	1.4 Manufacturer’s details
	1.5 Test Environment
	2 DESCRIPTION OF THE EQUIPMENT UNDER TEST 
	2.1 Final Equipment Build Status
	2.2 Summary table.
	2.3 Support Equipment
	3 REFERENCE SPECIFICATION
	4 KEY TO NOTES AND RESULT CODES
	5 RESULT SUMMARY
	6 TEST RESULT
	7 MEASUREMENT UNCERTAINTIES 
	8 TEST EQUIPMENTS
	APPENDIX A – TEST DATA OF CONDUCTED EMISSION
	APPENDIX B – TEST DATA OF RADIATED EMISSION
	APPENDIX C – TEST SETUP
	APPENDIX A – TEST DATA OF CONDUCTED EMISSION
	1 RF Power Output-FCC Part 2.1046
	2 Occupied Bandwidth-FCC Part 2.1049/27.53(h)(1)
	3 Emission Bandwidth-FCC Part22.917(b)
	4 Peak-Average Ratio -FCC Part 27.50(d)(5)
	5 Spurious Emissions at antenna terminal-FCC Part 
	6 Band Edges Compliance-FCC Part 2.1051 27.53(h)/2
	7 Frequency Stability-FCC Part 2.1055/27.54
	APPENDIX B – TEST DATA OF RADIATED EMISSION
	APPENDIX C –TEST SETUP



